SKYTRAK

lllustrated Parts Manual
Service and Maintenance Manual

Model
8042

10042
10054

8990187

April 06, 2015







SECTION1-M

FIGURE 1-1.
FIGURE 1-2.

SECTION 2-0

FIGURE 2-1.
FIGURE 2-2.
FIGURE 2-3.
FIGURE 2-4.
FIGURE 2-5.
FIGURE 2-6.
FIGURE 2-7.
FIGURE 2-8.
FIGURE 2-9.

FIGURE 2-10.
FIGURE 2-11.
FIGURE 2-12.
FIGURE 2-13.
FIGURE 2-14.
FIGURE 2-15.
FIGURE 2-16.
FIGURE 2-17.

SECTION 3 - DRIVE TRAIN

FIGURE 3-1.
FIGURE 3-2.
FIGURE 3-3.
FIGURE 3-4.
FIGURE 3-5.
FIGURE 3-6.
FIGURE 3-7.
FIGURE 3-8.
FIGURE 3-9.

FIGURE 3-10.
FIGURE 3-11.
FIGURE 3-12.
FIGURE 3-13.
FIGURE 3-14.
FIGURE 3-15.
FIGURE 3-16.
FIGURE 3-17.
FIGURE 3-18.
FIGURE 3-19.
FIGURE 3-20.
FIGURE 3-21.
FIGURE 3-22.
FIGURE 3-23.
FIGURE 3-24.

FIGURE 3-25

FIGURE 3-26.
FIGURE 3-27.
FIGURE 3-28.
FIGURE 3-29.
FIGURE 3-30.
FIGURE 3-31.
FIGURE 3-32.
FIGURE 3-33.
FIGURE 3-34.
FIGURE 3-35.
FIGURE 3-36.
FIGURE 3-37.
FIGURE 3-38.

8990187

TABLE OF CONTENTS

AIN FRAME AND GUARDS

L N I PSP
HOODS AND GUARDS

PERATOR'S CAB AND CONTROLS ... .ttt e e e e e e e e s e e e e e e e s e e e e e e e e e e eeeeens
OPERATOR'S CAB = OPEN ...ttt ettt e e e e e et e e e e e e s e e e e e e e e e s e e e e e e e s e ennrneeeeens
OPERATOR'S CAB - CLOSED (OPTIONAL)
CAB DOOR ...ttt ettt e e E et E e e et e e e e s e e
OPERATOR''S SEAT ..ttt e et bt s et e e s b b e e e st e e e s e bb et e e s b b e e s s bn e e e s sn e e e e s nnee s
CONTROL CONSOLE .......coiciiiiiiiiiieiiic e

TRANSMISSION SHIFT CONTROLS (Prior to SN 9909)
TRANSMISSION SHIFT CONTROLS (SN 9909 through 13197)
BOOM RAISE/LOWER AND EXTEND/RETRACT CONTROL
FRAME LEVEL AND ATTACHMENT TILT CONTROL
THROTTLE PEDAL CONTROL ..ottt e e e e e et e e e e s e e e e e e e e e e e e e e e e e e nnnnnees
SERVICE BRAKE PEDAL CONTROL
FRONT WINDSHIELD WIPER
CAB HEATER (OPTIONAL) ....et ittt ettt ettt ettt ettt ettt ettt ettt e bt ettt e bt et e e bt e ekt e b et e bt ebe e et e e e nneeennes
AUX. HYDRAULIC CONTROL (OPTIONAL)
MIRRORS

SKYLIGHT WINDSHIELD WIPER (OPTIONAL) ....ceiitttteiitiite ettt ettt st e e s abne e nnee e

SOFT CAB ENCLOSURE (OPTIONAL) .eeitttte ettt ettt ettt ettt et e e st e e s s e e e snb e e e nnn e e e e nanes
.............................................................................................................................................................. 51
CONVERTER AND TRANSMISSION HOUSINGS (Prior t0 SN 9909) ......ccctiiiiiiiieiiienieesiie st 52

CONVERTER GROUP (Prior to SN 9909)
FORWARD, REVERSE, LOW AND 2ND (Prior to SN 9909)
OUTPUT, IDLER AND THIRD (PFiOr t0 SN 9909)..........oveeveeeveeeeeeeeeseeeseeeseeeseeesseeseeeeeeeeseesseseeeeseeeseesseessesseeseeeseeee
TRANSMISSION CLUTCH GROUPS (Prior to SN 9909)
CONTROL VALVE ASSEMBLY (Prior to SN 9909)
EMERGENCY BRAKE (PFiOr 0 SN 9909) ..........oveieeieeeieeeeeeeeeeeeeeeeeeeseeeeeeessee e s e e e e e e e enee e sseeneeseee
TRANSMISSION MOUNTING (Prior to SN 9909)
ENGINE CONNECT (SN 9909 through 13197)
CONVERTER AND LAYSHAFT (SN 9909 through 13197) ...
OIL PRESSURE PUMP (SN 9909 through 13197)
INPUT SHAFT (SN 9909 through 13197)
GEARBOX HOUSING (SN 9909 throUGN 13197) ......eeeveeeeeeeseeeeeeeeeeeeee e eeeees e seeeseee e ee e enee e
CLUTCH PACK 1ST GEAR - 1 OF 2 (SN 9909 through 13197)
CLUTCH PACK 1ST GEAR - 2 OF 2 (SN 9909 through 13197)
CLUTCH PACK 2ND GEAR - 1 OF 2 (SN 9909 through 13197)
CLUTCH PACK 2ND GEAR - 2 OF 2 (SN 9909 through 13197)
CLUTCH PACK 3RD GEAR - 1 OF 2 (SN 9909 through 13197)
CLUTCH PACK 3RD GEAR - 2 OF 2 (SN 9909 through 13197)
OUTPUT SHAFT (SN 9909 through 13197)
PARKING BRAKE (SN 9909 through 13197)
POWER TAKE-OFF SHAFT (SN 9909 through 13197)
GEARSHIFT SYSTEM (SN 9909 through 13197)
CONTROL VALVE (SN 9909 through 13197)
. TRANSMISSION FILTER AND DIPSTICK (SN 9909 through 13197)
OIL TUBES (SN 9909 throUGN 13197) ........veeveoeeeeeeeeeeeeeeeeeeeeeseeeeeeseeeseeeseeeeseeseeesseeeeeeeseeeseeseeeeseeseeeeseesseeneeesnee
TRANSMISSION MOUNTING (SN 9909 throug 13197) ........eveeveeeeieeeeeeeseeseeeseeeseeseeesee e eeseseesseeeseeeneenees
DRIVE SHAFT - ENGINE TO TRANSMISSION (Prior to SN 9909)
DRIVE SHAFT - ENGINE TO TRANSMISSION (SN 9909 through 13197)
DRIVE SHAFT - FRONT AND REAR (PFHOF t0 SN 9900)...........vueiveeveeeeeeeeeeeoseeeeseesseeeeeeseeseeeeseesseesseesseeseenseee
DRIVE SHAFT - FRONT AND REAR (SN 9909 through 13197)
DIFFERENTIAL CARRIER ASSEMBLY
AXLE STEERING JOINTS .....ovveiveerernnn.
AXLE WHEEL ENDS (Prior to SN 0461)
AXLE WHEEL ENDS (SN 0461 through 13197)
TIE ROD AND STEERING CYLINDER MOUNTING
WHEELS AND TIRES - 8042
WHEELS AND TIRES - 10042/10054

8042, 10042, 10054



TABLE OF CONTENTS

SECTION 4 - POWER PLANT ..ottt st e e s b bt e e s e b et e e s b b e e e s b b e e e s s b et e e s bb e e e s st b e e s sbne e e s e 153

FIGURE 4-1. ENGINE, RADIATOR AND OIL COOLER MOUNTING (Prior t0 SN 0119).........vuieeiverieeieeeeeeeeeeeseseeseeseeseeesesees
FIGURE 4-2. ENGINE, RADIATOR AND OIL COOLER MOUNTING (SN 0119 through 1598) .........cv.eveeeeeeeeeeereeseesreeeeerssesnes
FIGURE 4-3. ENGINE, RADIATOR AND OIL COOLER MOUNTING (EPA) (SN 1599 through 13197)
FIGURE 4-4. TORSION COUPLER (SN 9909 through 13197)
FIGURE 4-5. EXHAUST SYSTEM
FIGURE 4-6. AIR CLEANER.........coovvevereerrrrernnens.
FIGURE 4-7. FUEL SYSTEM (Prior to SN 1599)
FIGURE 4-8. FUEL SYSTEM (EPA) (SN 1599 through 13197)

SECTION 5 - HYDRAULIC CIRCUITS ...ttt ettt oottt e e ettt e e e e e et e e e e e e st e e e e e e s asnn e e e e e e s e sasrnnneeeeeeeanes 177
FIGURE 5-1. POWER STEERING CIRCUIT (Prior t0 SN 9909) ......cccuutiiiiiiteaiiiteeiteee ettt et e e s snne e snneeesnnnnee e 178
FIGURE 5-2. POWER STEERING CIRCUIT (SN 9909 through 13197) ....180
FIGURE 5-3. CONTROL VALVES CIRCUIT (Prior to SN 9909).........ccccecveenunrene ....182

FIGURE 5-4. CONTROL VALVES CIRCUIT (SN 9909 through 13197)
FIGURE 5-5. BOOM RAISE/LOWER AND EXTEND/RETRACT CIRCUIT (Prior to SN 9909)
FIGURE 5-6. BOOM RAISE/LOWER AND EXTEND/RETRACT CIRCUIT (SN 9909 through 13197)

FIGURE 5-7. ATTACHMENT TILT AND SLAVE CIRCUIT .....ovvoioeoeeeeeeeeeeee oo seee oo
FIGURE 5-8. FRAME TILT AND STABILIZER CIRCUIT .....cvvoiveoiveieeeeeeeeeeeseeeseeeeeeseeeseeseeeseeesseesseesseesseeeseessees s esseeeseeseeesesnsenenen
FIGURE 5-9. SERVICE BRAKE AND DE-CLUTCH CIRCUIT ......vvuveiveieeieeeseeeeeeeseeeseeseeseeeeeeeseeeseee s eesees e eeseseseeseeeseeenseennen
FIGURE 5-10. VALVE PLATE ASSEMBLY (WITHOUT OUTRIGGERS 8042 ONLY)
FIGURE 5-11. VALVE PLATE ASSEMBLY (WITH OUTRIGGERS 10042/10054 ONLY) ........ovuiveiveieeeseeeseeseessesssesseesseessesnnen 198
FIGURE 5-12. TRANSMISSION COOLING CIRCUIT (PFiOr t0 SN 9909)..........veoiveriveieesseeseeeseeseeseeeseeeseeseesesseeessesnessee s 202
FIGURE 5-13. TRANSMISSION COOLING CIRCUIT (SN 9909 through 13197).... ...204
FIGURE 5-14. AUXILIARY HYDRAULIC CIRCUIT (OPTIONAL) w......vvviveevereene. ....206
FIGURE 5-15. OUTRIGGER HYDRAULIC CIRCUIT (10042/10054 ONLY) ......vcoiveiveeiveeeeeeeeeeseeeeeeseeesseessesseesseeeseeeseeseessessreseees 208

SECTION 6 - HYDRAULIC COMPONENTS .......oouivoieeioeeeeeeeeeeeee s eee e e ee e e ee e ee e ee e ee e 211
FIGURE 6-1. HYDRAULIC RESERVOIR ........covoiveieeoeeeseeeeseeeseeeseeeeeeeeeee e e sseeeseeseee s e e seeeese s esees s
FIGURE 6-2. MAIN PUMP (Prior to SN 9909) ............ccocovvrivennn,

FIGURE 6-3. MAIN PUMP (SN 9909 through 13197)

FIGURE 6-4. BOOM EXTEND CYLINDER (EARLY PRODUCTION) .......vouiveiveieeieeeseeeseeseeseeseeseeesesseesees s 222
FIGURE 6-5. BOOM EXTEND CYLINDER (CURRENT PRODUCTION)........... .224
FIGURE 6-6. BOOM HOIST CYLINDER (Prior to SN 5819)...........ccovvvrrerrenne. .226
FIGURE 6-7. BOOM HOIST CYLINDER (SN 5819 through 13197) ................... ....228
FIGURE 6-8. FRAME TILT CYLINDER .........oviiveeteeseeeeseeeeeeeeeeeseeeeeeeenenee. ....230
FIGURE 6-9. STABILIZER CYLINDER ....c....oveivoiveieoseeseesrnes .232
FIGURE 6-10. SLAVE CYLINDER (EARLY PRODUCTION)........ .234
FIGURE 6-11. SLAVE CYLINDER (CURRENT PRODUCTION).. ..236
FIGURE 6-12. ATTACHMENT TILT CYLINDER..........ccocsivrirern. ....238
FIGURE 6-13. OUTRIGGER CYLINDER (PFOF 10 SN 10882) ..........veoiveeiveieeseeeeeeeseeeseeeseesseeseeesseesseesseeeseeeseesseesseesseeseeessessssnnes 240
FIGURE 6-14. OUTRIGGER CYLINDER (SN 10882 through 13197)...........iveeiveiveieeeeeeeseeseeeseeesseesseesseesseesseessessseeesesseesseessseneees 242
FIGURE 6-15. SWING CARRIAGE CYLINDER
FIGURE 6-16. SIDE TILT CARRIAGE CYLINDER .......veiveiveiveieeeeeeeeeeeeeeeseeeseeeeseeseeeseeesseeseeesseesseesseeeseesseesseeseeeeseeeseeseeseessenenen 246
FIGURE 6-17. STEERING CYLINDER (PFiOr t0 SN L1L68) ...........oveoiveieeieeseeeseeeeseeseeseeseeseeeseesseesseessesssesseeesesssesssessessee s 248
FIGURE 6-18. STEERING CYLINDER (SN 1168 through 13197).... ..250
FIGURE 6-19. MAIN CONTROL VALVE.......c...covoiveieomeeseesseeerenen, ..252
FIGURE 6-20. SECONDARY CONTROL VALVE ..254
FIGURE 6-21. DIRECTIONAL CONTROL VALVES 1 OF 2........ ....258
FIGURE 6-22. DIRECTIONAL CONTROL VALVES 2 OF 2 ......ooovoiveeeeeeeeeeeeeeeeeeeeseeseeseeeeeeeeeeseesseee e seeesees s eeseeeseeseesee s 260

S =Toq 1 (0] NI =1 ={ox 1 =11 o7\ ENS PR 263
FIGURE 7-1. ELECTRICAL SYSTEM - CAB HARNESS (PFiOr t0 SN 0292) ........ovooiveiveeiveeseeeseeseeseeeseeeseeeseeseesseessesseessee s
FIGURE 7-2. ELECTRICAL SYSTEM - CAB HARNESS (SN 0292 through 9908)..............cvveoiveieeeieeseeeseeeseeeseesseeeseeseesseesseesnnes
FIGURE 7-3. ELECTRICAL SYSTEM - CAB HARNESS (SN 9909 through 13197) ..........vvoiveeveeeeeeeeseeeseeeseeeseeeseesseeenes

FIGURE 7-4. ELECTRICAL SYSTEM - ENGINE HARNESS (8042 Prior to SN 0207; 10042 Prior to SN 0212)
FIGURE 7-5. ELECTRICAL SYSTEM - ENGINE HARNESS (8042 SN 0207 through 1598; 10042 SN 0212 through 1598; 10054

[ (o] (o TS A KT 1 ) O TP PRSP P PP RPUPPPRPPPR 272
FIGURE 7-6. ELECTRICAL SYSTEM - ENGINE HARNESS (8042 SN 1599 through 5234; 10042 SN 1599 through 5250; 10054
SN 1599 ThIrOUGN B274) ...ttt ettt ettt et e s bt e e et e oAbt e 4o bt e 1A bt e ea ke e oAb e e et e e ea bt e e e bt e e Rt e eab e e e R bt e e e n b e e nar e e 274
FIGURE 7-7. ELECTRICAL SYSTEM - ENGINE HARNESS (EPA) (8042 Prior to SN 5236; 10042 Prior to SN 5252; 10054 SN
5275 throUGN 9908) .......coeeiiitiiiiee ettt ettt b ettt e s bt e et e o4 H b e 4o b e oo R Rt e e R R e AR £ e oA R e oA e e AR e e AR e e e a b e e e Rt e e a bt e R bt e e n e b e aar e 276
FIGURE 7-8. ELECTRICAL SYSTEM - ENGINE HARNESS (EPA) (SN 9909 through 13197).......ccceiiiiiiiiiie e 278

4 8042, 10042, 10054 8990187



TABLE OF CONTENTS

FIGURE 7-9. LIGHTING SYSTEM ...t e e e oo e e e e oo e e e e e e e e e s e e e e e e e s e n e e e e e e e e e nnnneeeeeens 280
FIGURE 7-10. OUTRIGGER ELECTRICAL HARNESS (10042/10054 ONLY) ....tttiiiiiiieiieee i 282
SECTION 8 - DECALS AND PAINT ...ttt ettt e s st bt e s e b et e e s b e e e e ek b e e e s s st et e e s bbb e e s b b et e s s be e e e s nbb e e e s aarneeeaas 285

FIGURE 8-1.

DECALS AND PAINT ..ottt st e skt s s et e e s bt e s sk b e e e s sb e e e e s b b e e e s bn e e e s anae e e s nnee s 286

SECTION 9 - BOOM AND ATTACHMENTS ...t e e e e e e e e e st e e e e e e e e e e e e e e e e e e e e e e s e annnrneeeeens 289

FIGURE 9-1.
FIGURE 9-2.
FIGURE 9-3.
FIGURE 9-4.
FIGURE 9-5.
FIGURE 9-6.
FIGURE 9-7.

OUTER BOOM ...ttt e e e oo ettt e e e e e ek e e e e e e e e e e s ra e e e e e e e e e e e naee e e e e e e s e snan e e e e e e s eannnnneeeeens 290
INTERMEDIATE BOOM - 8042 & 10042 .......ccccuiiiiiiiiie ittt e s e s e e 292
INNER BOOM - 8042 & L0042 ......cooiiiiieiitiie ittt ettt et e sk e s e e e e st b e e e s e e s sna e e e nnee s 296
QUICK ATTACH ...ttt st e st e et e e s b b e e e e s bbbt e e et e e e e s br e e e s s b b e e e sbn e e e s nanes 302
CARRIAGE 48IN..... .ottt e st et e e s e e e s st e s et e e s e e 304
CARRIAGE BOIN ... ..ottt e e e e s s bt e e st e e s b b e e e s s e b e e e e e b e e e e s br e e e s s bb e e e s bne e e s nares 306
CARRIAGE T2IN... ..ot e oot e e e e e oo e e e e e e e e e e e e e e e e e e e nrn e e e e e e e s e snnner e e e e e e eannnnneeeeens 308

FIGURE 9-8. SIDE TILT CARRIAGE - EARLY PRODUCTION (OPTIONALY) ...cutttieiitite ittt 310
FIGURE 9-9. SIDE TILT CARRIAGE - CURRENT PRODUCTION (OPTIONAL) ..eeeiitiiiiitee et 312
FIGURE 9-10. OUTRIGGERS (10042/10054 ONLY) ...uttiteiiteeeeaitete ettt ettt et e e st e st e s st e s asne s e s asne e e e snn e e e ssnee e e nnneeesnnneeas 314
FIGURE 9-11. SWING CARRIAGE (OPTIONAL) .. .ottt ettt sttt ettt ettt san e sb e e st et e e s nere e s e 316
FIGURE 9-12. SHEET MATERIAL HANDLER (OPTIONAL) ....ccutttittteiite ittt ettt ettt ettt sin e enin e s e nnne e 318
FIGURE 9-13. UTILITY BUCKET (OPTIONAL) ....cutttittteititeitit ettt ettt sit ettt ettt sis e sb st sss e sh st esss e e ss e e sas e e ss bt e nan e e e beenaneeanbeenane e e 320
FIGURE 9-14. PRIMARY INTERMEDIATE BOOM - 10054 .......coiititiiiiiiie ettt e e nnee s 322
FIGURE 9-15. SECONDARY INTERMEDIATE BOOM - 10054 .......ccoiiiiiiiiiii i 326
FIGURE 9-16. INNER BOOM = L0054 ... iiteiiee ettt oot e e e e ettt e e e oot e e e e s e s e e et e e e s e ssnn e et e e e e e snnr e eeeeens 328
FIGURE 9-17. BOOM EXTEND CHAINS - 8042 & 10042........cccoiiiiiiiiiiiiiiiiiic it 330
FIGURE 9-18. BOOM RETRACT CHAIN - 8042 & 10042 (Prior t0 SN 1085).......cccciiiiiiiiiiiiieiiie e 332
FIGURE 9-19. BOOM RETRACT CHAIN - 8042 & 10042 (SN 1085 through 13197) ......ccceiiiiiiiiiiiieniee e 334
FIGURE 9-20. BOOM EXTEND CHAINS = 10054 ......ccciciiiiiitite ittt ettt e st e st e st e e s s e e e e e e e s nnee s 336
FIGURE 9-21. BOOM RETRACT CHAINS - 10054 (Prior t0 SN 0885).......ccccutiiiieiiieriiieniee st sttt sire et e e e e 338
FIGURE 9-22. BOOM RETRACT CHAINS - 10054 (SN 0885 through 1084) ........ccctiiiiiiiieiiieiiie ettt 340
FIGURE 9-23. BOOM RETRACT CHAINS - 10054 (SN 1085 through 13197) ......ccccciiiiiiiiiiiieiiee e 342
FIGURE 9-24. TRUSS BOOM 12 & 15 FT (OPTIONAL) ....ooiiiiiiiie ittt s 344
PART NUMBER INDEX ... oo e e e e e e s e b b e et e e e e s e s ab b b e e e e e e s e s s bbb e e e e e e e s s s abbaa e e e e e e s saans 347
8990187 8042, 10042, 10054 5






SECTION 1 - MAIN FRAME AND GUARDS

SECTION 1 - MAIN FRAME AND GUARDS

8990187 8042, 10042, 10054 7



SECTION 1 - MAIN FRAME AND GUARDS
FIGURE 1-1. MAIN FRAME

Locate the fracture in bearing outer race
at the clock position shown for each
application (ltems 5 & 7).

Boom Pivot

Frame Tilt Cylinder
Stabilizer Cylinder
Hoist Cylinder
Slave Cylinder

'”-J.f"PF0791 T ”'wj,r'"

PH0012

8 8042, 10042, 10054 8990187



SECTION 1 - MAIN FRAME AND GUARDS
FIGURE 1-1. MAIN FRAME

ITEM PART NUMBER QTY DESCRIPTION REV
1 Consult Factory 1 Weldment, Frame
2 7092292 8 Pin, Hoist, Slave, Tilt, and Stabilizer Cylinders
3 8303782 8 HHCS, 1/2-13 x 4in
4 8305644 8 Nut, Hex Lock Elastic 1/2-13
5 8065640 8 Bearing, 2in I.D.
6 6620531 AR Conduit, 1 x 5ft - Cut to Fit
7 8065641 2 Bearing, 2-3/4 1.D.
8 7124331 AR Conduit, 1/2 x 5ft - Cut to Fit
9 7125861 AR Conduit, 3/4 x 5ft - Cut to Fit
10 8520013 8 Fitting, Grease
11 8520021 2 Fitting, Grease 90
12 8303724 8 HHCS, 3/4-10 x 3-1/2in
13 8310111 8 Washer, Flat .81 x 2 x .15in
14 8310067 8 Nut, Hex Lock Elastic 3/4-10
15 7079442 2 Pin, Axle Pivot
16 8307913 AR Spacer, Washer .12in Thick
17 8307912 AR Spacer, Washer .06in Thick
18 8310259 AR Spacer, Washer .09in Thick
19 8303655 2 HHCS, 5/8-11 x 4-1/2in
20 8305643 2 Nut, Hex Lock Elastic 5/8-11
21 7099312 2 Anchor, Cylinder
22 8040258 2 Axle
23 7098563 1 Counterweight
24 8305021 4 Nut, Hex 1in-8
25 5724302 2 Washer, Shim .06in Thick
26 8307012 4 Washer, Lock 1in
27 8310066 2 Washer, Flat .134in Thick
28 8310051 4 HHCS, 1-8 x 4in
Ref KITS
29 7138302 1 Kit, Cylinder Anchor (Includes 1 of Item 5, 1 of Item 10 & 1 of Item
21)
30 7129313 1 Kit, Hoist Cylinder Pivot Left Side (Includes 1 of Item 2, 1 of tem 5 &
1 of Item 10)
31 7129323 1 Kit, Hoist Cylinder Pivot Right Side (Includes 1 of Item 2, 1 of Item 5
& 1 of Item 10)

8990187 8042, 10042, 10054 9



SECTION 1 - MAIN FRAME AND GUARDS
FIGURE 1-2. HOODS AND GUARDS

s 8

’/'*0 \
If Gap at top

exceeds .06in, shim
Lower Pivot with Item 8.

»”*

A
Apply Item 33 to ltem 10

PFO810

PH1330

10 8042, 10042, 10054 8990187



SECTION 1 - MAIN FRAME AND GUARDS
FIGURE 1-2. HOODS AND GUARDS

ITEM PART NUMBER QTY DESCRIPTION REV
1 7098262 1 Cover, Tool Box

2 7084792 1 Cover, Fuel Tank

3 7111164 1 Cover, Transmission (Prior to SN 9909)

3 7150393 1 Cover, Transmission (SN 9909 to Present)
4 NLA 1 Cover, Fuel/Hydraulic Tank, For Service, Order P/N 7138614 (Prior

to SN 11021)

4 7138614 1 Cover, Fuel/Hydraulic Tank (SN 11021 to Present)
5 7095452 2 Cover, Side Access

6 7097174 1 Cover, Radiator

7 8344010 3 Hinge

8 8307110 AR Washer, Flat 3/8in

9 8303034 8 TRHDCS, 1/4-20 x 3/4in

10 7111473 1 Cover

11 8307002 18 Washer, Lock 1/4in

12 8305004 18 Nut, Hex 1/4-20

13 8303656 6 HHCS, 5/16-18 x 7/8in

14 8307203 6 Washer, Flat 5/16in

15 8307004 6 Washer, Lock 5/16in

16 8305906 6 Nut, Retaining 5/16in

17 8342807 2 Lock w/Key

18 8342808 AR Key Set

19 8342416 3 Latch, w/Lock and Key

20 8581007 4 Tape, Foam, 38in (sold in 50in increments)
21 8580213 2 Grommet

22 8582413 2 Plug, Bumper

23 8303729 6 HHCS, 1/4-20 x 5/8in

24 7084821 1 Shim

25 8310136 4 TRHDCS, 1/4-20 x 1-1/4in

26 7082311 2 Insert

27 8304660 2 SHCS, 3/8-16 x 3/4in

28 8307005 2 Washer, Lock 3/8in

29 5724742 2 Gasket

30 7094682 2 Hinge, Side Access Cover

31 8581007 AR Tape, Foam - 170in (Cut to Fit)

32 8307202 6 Washer, Flat 1/4in

33 8526035 AR Caulk, Clear RTV-08

8990187 8042, 10042, 10054 11






SECTION 2 - OPERATOR'S CAB AND CONTROLS

SECTION 2 - OPERATOR'S CAB AND CONTROLS

8990187 8042, 10042, 10054 13



SECTION 2 - OPERATOR'S CAB AND CONTROLS

14

FIGURE 2-1. OPERATOR'S CAB - OPEN

Torque to Torque to
13 - 16 Ib/ft 50 Ib/ft

(18 -22 Nm) (68 Nm)
15 { T i
\ /,
R /ﬁf /
ey
N

Torque to
210 Ib/ft
(285 Nm)
2 Places

Torque to
515 Ib/ft
(698 Nm)
2 Places

PHO0532

8042, 10042, 10054

8990187



SECTION 2 - OPERATOR'S CAB AND CONTROLS

FIGURE 2-1. OPERATOR'S CAB - OPEN

ITEM PART NUMBER QTY DESCRIPTION REV

1 7099742 1 Cab Assembly, Operator's Protective Structure Orange, Open -
10042/10054 (Right Rear Corner Post Reinforced)

1 7112102 1 Cab Assembly, Operator's Protective Structure Orange, Open -
8042

2 8033050 2 Panel, Lower

3 8303034 20 THMS, Torx, 1/4-20 x 3/4in

4 7302077 1 PANEL, SIDE CONSOLE

5 8033053 1 Panel, Side Console

6 8033031 1 Gasketing, Sponge Rubber, 25-1/4in

7 8033022 1 Cover, Battery

8 8342807 1 Lock, Cam

9 8033051 1 Panel, Left Front Console (Prior to SN 9909)

9 7150361 1 Panel, Left Front Console (SN 9909 to Present)

10 8307002 3 Washer, Lock 1/4in

11 8307109 3 Washer, Flat 1/4in

12 8466306 1 Gauge, Tilt Angle

13 8721023 1 Column, Steering (Prior to SN 9909)

13 7150382 1 Column, Steering (SN 9909 to Present)

14 8307005 8 Washer, Lock 3/8in

15 8303534 4 FHCS, 3/8-16 x 1-1/4in

16 8720014 1 Wheel, Steering

17 8305916 1 Nut, Steering Column

18 8720015 1 Cap, Steering Wheel

19 8864038 1 Arm Rest

20 8065639 1 Bushing, Sleeve

21 8302147 1 Pin, Roll

22 7098342 1 Bracket, Arm Rest

23 8303705 2 Scr FLHDC 1/4-20 x 3/4in

24 8990147 1 Holder, Manua

25 8303729 2 HHCS, 1/4-20 x 5/8in

26 7124331 1 Conduit, 1/2 1.D. x 5ft - Cut to Fit

27 8310344 AR Bolt, Carriage 3/8-16 x 10in

28 7129261 1 Bar, Single Battery Hold Down (Current Production)

28 7082971 1 Bar, Double Battery Hold Down (Early Production)

29 7125521 AR Hose, 3/8 x 8.0in

30 8305645 2 Nut, Lock 3/8-16

31 8305624 2 Nut, Lock 1/4-20

32 8310050 1 HHCS, 1-8 x 6in

33 8307012 2 Washer, Lock 1in

34 8310049 1 HHCS, 1-8 x 2-3/4in

35 8310112 1 HHCS, 3/4-10 x 6in

36 8307010 2 Washer, Lock 3/4in

37 8303638 1 HHCS, 3/4-10 x 2-3/4in

38 8305008 4 Nut, Hex 3/8-16

39 8310070 4 Retainer - 3/8in

40 8310036 4 Bolt, Carriage 3/8-16 x 1-1/4in

41 7097233 1 Guard, Bottom

42 7125691 2 Rope Caulk, 0.2 Dia x 3.0in

8990187 8042, 10042, 10054 15



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-2. OPERATOR'S CAB - CLOSED (OPTIONAL)

See SKYLIGHT
WINDSHIELD WIPER
for Breakdown

. \ / (P
(W [ 2 s »
~ ~ r . ;l ] :;':\:' PFO810 - -
. See CAB DOOR ~
\\ ."'~Ir"-' PFOTS1 /\//

for Breakdown
PH0482

16 8042, 10042, 10054 8990187



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-2. OPERATOR'S CAB - CLOSED (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV

1 7112092 1 Cab, Enclosed - Complete (Includes Cab Door; 10042 & 10054
Reinforced, Orange)

1 7099324 1 Cab, Enclosure Kit minus Cab Door (Includes Items 3 thru 49 on this
page and all parts on FRONT WINDSHIELD WIPER AND CAB
HEATER (Optional) for Breakdown)

1 7127282 1 Cab Assembly, Operator's Protective Structure Enclosed Orange -
Optional (Includes: 7099324 - Cab Enclosure Kit, 8346008 - Door
Assembly, 7112102 - Cab Assembly, Operator's Protective
Structure Orange, Open)

2 Ref Cab Assembly:See Operators Cab-Open

3 8307207 1 Washer, Flat 5/8in

4 8033079 2 Window, Wing

5 8033081 1 Window, Skylight w/o Wiper Assembly

6 8033092 4 HHCS, #10-24 x 3/4in

7 8033072 1 Seal, Rubber, 120in

8 8307113 1 Washer, Flat 7/16in

9 8305647 1 Nut, Hex Lock 7/16-14

10 8307206 AR Washer, Flat 1/2in

11 8346010 1 Bolt, Striker

12 8307003 4 Washer, Lock #10

13 8307201 4 Washer, Flat 3/16in

14 8033085 2 Hinge, Spring

15 8033084 1 Window, Rear

16 8033086 8 Nut, Well

17 8033087 4 Washer, Nylon

18 8033088 8 Screw, Phil Hd, #10-32 x 3/4in

19 8033044 1 Window Hold Slide Assembly, w/Hardware

20 8585135 3 Tape, Butyl, 1/4in sq x 15ft Roll

21 8303540 2 HHCS, 1/4-20 x 1in

22 8342413 1 Strap

23 8033090 1 Bracket, Door Mounting

24 8305601 6 Nut, Hex Lock 1/4-20

25 8303982 4 Screw, Self Tap 1/4-20 x 3/4in

26 8346011 1 Panel, Rear Foam

27 8585138 1 Weldment, Latch Bracket

28 8580315 1 Plug, Hole

29 8033479 1 Window, Front

30 8033076 1 Wire Assembly, Fan

31 8033078 1 Fan, Defroster

32 8033077 2 Connector, Wire

33 8033094 1 Bracket, Circulation Fan

34 8585139 2 Washer, Flat Plastic 3/8in

35 8307204 2 Washer, Flat 3/8in

36 8580115 1 Knob

37 8303776 2 HHCS, 1/4-20 x 1/2in

38 8303540 2 HHCS, 1/4-20 x 1in

39 8585134 AR Sealant, Urethene, 10 oz Cartridge

40 8307002 2 Washer, Lock 1/4in

41 8346009 1 Window, Right Side Sliding (Includes Items 42 thru 49)

42 8033833 1 Glass Assembly - Front

43 8033834 1 Glass Assembly - Rear

8990187 8042, 10042, 10054 17



SECTION 2 - OPERATOR'S CAB AND CONTROLS

18

ITEM PART NUMBER QTY DESCRIPTION REV
44 8033835 1 Frame Assembly
47 8034546 1 Rubber, Flkd
46 8033837 1 Trim, Stop - Rear
47 8033838 2 Rubber, Flkd
48 8033839 1 Rubber, Flkd
49 8033840 1 Rubber, Flkd
50 8033082 1 Window, Right Side (Optional)
51 8585133 1 Window Glue Kit (Includes Items 20, 39, four setting blocks and
installation instructions)
8042, 10042, 10054 8990187






SECTION 2 - OPERATOR'S CAB AND CONTROLS

FIGURE 2-3. CAB DOOR

8990187

8042, 10042, 10054

20



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-3. CAB DOOR

ITEM PART NUMBER QTY DESCRIPTION REV
1 8346008 1 Door Assembly (Includes Items 2 thru 36)
2 8033844 1 Door Weldment
3 8033845 1 Sliding Window Assembly (Includes Items 4 thru 11)
4 8033843 1 Glass Assembly - Front
5 8033842 1 Glass Assembly - Rear
6 8033841 1 Frame Assembly
7 8034544 1 Trim, Stop - Front
8 8034545 1 Trim, Stop - Rear
9 8034546 2 Rubber, Flkd
10 8034547 1 Rubber, Flkd
11 8034548 1 Rubber, Flkd
12 8033846 1 Paddle Latch
13 8033847 4 Nut, Hex Locking 1/4-20
14 8033848 1 Grab Handle
15 8033849 2 Screw, Self Tapping 1/4 x 3/4in
16 8033850 1 Door Release
17 8033851 2 Screw, Self Tapping #10-24 x 1/2in
18 8033852 1 Beze
19 8033853 1 Latch Trip
20 8033854 1 Spring
21 8033855 1 Cam Latch - Right Side
22 8033856 4 Bolt, 1/4-20 x 3/4in
23 8033857 1 Bolt, Hex Hd 5/16 x 3/4in
24 8033858 2 Nut, Hex Locking 5/16in
25 8033859 1 Shoulder Bolt
26 8033860 2 Washer, Nylon
27 8033861 1 Seal, Rubber (17ft)

28 8037206 1 Seal, Bulb "D" .216 x .354 (9.5ft)
29 8033862 3 Hole Plug

30 8033863 1 Rubber Grip

31 8033864 1 Soundproofing - Upper Door

32 8033865 1 Soundproofing - Lower Door

33 8033866 1 Bolt, Hex Hd 3/8 x 3/4in

34 8033867 1 Nut, Hex Locking 3/8in

35 8033868 1 Striker Bolt

36 80364021 1 Washer, Lock 3/8

37 8342808 1 Key Set (Not Shown)

8990187 8042, 10042, 10054 21



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-4. OPERATOR'S SEAT

&8 ¥ S . Dt S
e .’ P X - 2L\ L’ .
2N = L
' . 22 . . ’
e i A g
N, 3 ~ '/
. o s .
.. L S~ ’
\ > - .
: . . + " PFO791
~ .- ~.J.-°

PA0064

22 8042, 10042, 10054 8990187



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-4. OPERATOR'S SEAT

ITEM PART NUMBER QTY DESCRIPTION REV
1 8864037 1 Seat Assembly - Vinyl (Includes Items 2 thru 5)
1 8864044 1 Seat Assembly - Cloth 2 Piece (Includes Items 2 thru 5)
2 8864041 1 Cushion, Seat - Vinyl (one piece)

2 8864045 1 Cushion, Seat - Cloth
2 8864046 1 Seat Back - Cloth
3 8864039 1 Slide, w/Handle
4 8864040 1 Slide, w/o Handle
5 N.S.S. 4 Screw
6 8864043 1 Belt, Seat
7 8303604 2 HHCS, 7/16-20 x 1-1/4in
8 7090751 2 Mount, Seat
9 8303697 4 HHCS, 5/16-18 x 3/4in
10 8307006 2 Washer, Lock 7/16in
11 8864036 1 Suspension
12 8307106 8 Washer, Flat 5/16in
13 8305626 12 Nut, Hex Lock Elastic 5/16-18
14 7083963 1 Support, Suspension
15 8305008 4 Nut, Hex 3/8-16
16 8307005 4 Washer, Lock 3/8in
17 8303534 4 FLHDCS 3/8-16 x 1-1/4in
18 8305006 4 Nut, Hex 5/16-18
19 8303745 4 HHCS, 5/16-18 x 5/8in
20 8307113 2 Washer, Flat 7/16in
Ref KITS
21 7143900 1 Kit, Seat Belt non-retractable 3in
22 7144000 1 Kit, Seat Belt retractable 3in

8990187 8042, 10042, 10054 23



SECTION 2 - OPERATOR'S CAB AND CONTROLS

FIGURE 2-5. CONTROL CONSOLE

8990187

e O & ¥ \m
= wn
= ﬁ/o,/ /G \ 4 .
Cr X e w: &fﬁ/ ;
. \, : LS o
A x/\ '3 _// N W
/ i 2 /./ ALy av " @
, R - CH \ L od
S, NG/
/ b ,.\.z- ./ / .. m \\V m
\ s RN ‘ nﬁ\
// L e ) /., “\ N\ ©

4
\o/\ / N 2 / . %
® QW > .
/™ N2 N K 3
// S S
\\ / L ® ~ g
Crad ¢ Dy :
\ o i DL /H//. 4 7 ¥
W e e ﬂ//W\\ —
N 7 b e, 5 7
/%lv.\.w vy e T i
\ 277>
% ” \\ /ﬂ .” ....w./
/N\ P& r\//;/M/ // ~ M.\/M/
o M2 X
o daaSenss - TN i \\
4 &~ = =

24



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-5. CONTROL CONSOLE

ITEM PART NUMBER QTY DESCRIPTION REV
1 7084902 1 Plate, Gauge Mounting
2 7082292 1 Cover
3 8464212 1 Gauge, Fue
4 8466305 1 Gauge, Warning Lights (Includes Item 5)
5 8469030 4 Bulb (Not Shown)
6 8467014 1 Hourmeter
7 8305004 4 Nut, Hex, 1/4-20
8 8307002 4 Washer, Lock 1/4in
9 8303034 4 TRHCS, Torx 1/4-20 x 3/4in
10 8223442 1 Switch Test
11 8580312 1 Cap, Sea
12 8223405 1 Button, Horn
13 8580311 1 Cap, Sea
14 8033201 1 Switch, Washer/Wiper Front (Optional)
15 8223220 1 Switch, Steer Select
16 7099352 1 Overlay, Left Console - Domestic (Prior to SN 9909)
16 7150371 1 Overlay, Left Console - Domestic (SN 9909 to Present)
16 7111842 1 Overlay, Left Console - Export (Prior to SN 9909)
16 7150472 1 Overlay, Left Console - Export (SN 9909 to Present)
17 7099332 1 Overlay, Right Console - Domestic
17 7111832 1 Overlay, Right Console - Export
18 4107971 1 Decal, Outrigger Contact - Domestic (10054 Only)
18 4107981 1 Decal, Outrigger Contact - Export (10054 Only)
19 8223445 1 Guard, Switch
20 8223444 1 Emergency Brake Switch
21 7135942 1 Switch, Skylight Wiper (Optional)

8990187 8042, 10042, 10054 25



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-6. TRANSMISSION SHIFT CONTROLS (Prior to SN 9909)

Speed Control | q

\ Connection

Torque to
19 - 23 Ib/ft
(26 - 31 Nm)

Directional Control
Connection 0 §

L

8 /Gl .
Transmission / G 15 \%
Control Valve

14
7
PA0085

26 8042, 10042, 10054 8990187



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-6. TRANSMISSION SHIFT CONTROLS (Prior to SN 9909)

ITEM PART NUMBER QTY DESCRIPTION REV
1 8160205 1 Shifter, Transmission (Includes Items 2 thru 4)
2 8034694 1 Gate Plate
3 8580111 2 Knob
4 8032753 1 Decal Kit (Contains F-N-R & 3-2-1 Decals)
5 8160042 2 Cable, Control
6 8305402 2 Nut, Hex Jam 1/4-28
7 8160417 1 Transmission Connector Kit (Includes Items 8 thru 15 plus all other
parts not identified with an Item number)
8 8033240 4 Spacer
9 8033241 2 Clamp
10 8303540 4 HHCS, 1/4-20 x 1in
11 8033242 2 Swivel
12 8033243 2 Pin, Clevis
13 8305601 4 Nut, Lock
14 8303106 4 HHCS, 3/8-16 x 2-1/2in
15 8307005 4 Washer, Lock 3/8in

8990187 8042, 10042, 10054 27



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-7. TRANSMISSION SHIFT CONTROLS (SN 9909 through 13197)

PH1201

28 8042, 10042, 10054 8990187



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-7. TRANSMISSION SHIFT CONTROLS (SN 9909 through 13197)

ITEM PART NUMBER QTY DESCRIPTION REV
1 1319283 1 Shifter, Transmission Range Selector

8990187 8042, 10042, 10054 29



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-8. BOOM RAISE/LOWER AND EXTEND/RETRACT CONTROL

Boom Raise/Lower
Spool Section Boom Extend/Retract

/ Spool Section

PHO0522

30 8042, 10042, 10054 8990187



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-8. BOOM RAISE/LOWER AND EXTEND/RETRACT CONTROL

ITEM PART NUMBER QTY DESCRIPTION REV
1 8224027 1 Joystick (Includes Items 2 & 3)
2 8580110 1 Knob
3 8160419 1 Boot
4 8310143 4 TRHCS #10-24
5 8310144 4 Nut, Prop Tee #10-24
6 8160062 2 Cable, Control
7 8305402 4 Nut, Hex Jam 1/4-28
8 8301439 2 Clevis, with Pin and Cotter
9 8302470 2 Pin, Hair 1/16in

8990187 8042, 10042, 10054 31



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-9. FRAME LEVEL AND ATTACHMENT TILT CONTROL

SR
—
[ .
® &\l a
Front - \
L

Attachment Tilt
Spool Section

Frame Tilt

"l,__ @ /-//4 Spool Section

PHO0512

32 8042, 10042, 10054 8990187



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-9. FRAME LEVEL AND ATTACHMENT TILT CONTROL

ITEM PART NUMBER QTY DESCRIPTION REV
1 8224026 1 Joystick, With Gate (Includes ltems 2 & 3)
2 8580110 1 Knob
3 8160419 1 Boot
4 8303540 4 HHCS, 1/4-20 x 1in
5 8310001 8 Nut, Retainer 1/4-20
6 7098142 2 Spacer
7 8160060 2 Cable, Control
8 8305005 4 Nut, Hex 1/4-28
9 8160617 2 Clevis, Cable
10 8301443 2 Pin, Clevis 3/16 x lin
11 8302470 2 Pin, Hair 1/16in
12 8303034 4 TRHCS, Torx 1/4-20 x 3/4in
13 8307109 4 Washer, Flat 1/4in

8990187 8042, 10042, 10054 33



SECTION 2 - OPERATOR'S CAB AND CONTROLS

34

FIGURE 2-10. THROTTLE PEDAL CONTROL

6 |

PH0592

8042, 10042, 10054

8990187



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-10. THROTTLE PEDAL CONTROL

ITEM PART NUMBER QTY DESCRIPTION REV
1 8162003 1 Pedal, Throttle (Includes Item 2)
2 8033178 1 Bellows, Throttle Pedal
3 8303742 3 FLHDCS 1/4-20 x 1in (Qty 3 for EPA Engines, Qty 5 for Pre-EPA
Engines)
4 8307002 3 Washer, Lock 1/4in
5 8305004 3 Nut, Hex 1/4-20
6 8160046 1 Cable, Throttle
7 8160610 1 Clamp, Cable
8 8305002 2 Nut, Hex #10-24
9 8307003 2 Washer, Lock #10
10 8303837 2 Screw, Round Hd #10-24 x 3/4in
11 7127102 1 Bracket, Throttle Cable (EPA Engines)
12 8340034 1 Rod End
13 8305402 2 Nut, Jam .25 NF
14 8307109 AR Washer, Flat SAE 1/4in
15 7127091 1 Extension, Throttle Lever
16 8700116 1 Spring
17 8303799 2 HHCS, M6 x 14mm
18 8307024 2 Washer, Lock M6
19 8305650 1 Nut, Lock .25 NF
20 7088522 1 Bracket, Throttle Cable (Pre-EPA Engines)
21 8301002 1 Clevis
22 8302449 1 Pin, Cotter
23 8301402 1 Pin, Yoke
24 8303790 2 HHCS, M12 x 30mm
25 8307025 2 Washer, Lock M12
26 8305624 2 Nut, Hex Lock Elastic

8990187 8042, 10042, 10054 35



SECTION 2 - OPERATOR'S CAB AND CONTROLS

36

FIGURE 2-11. SERVICE BRAKE PEDAL CONTROL

See HYDRAULIC COMPONENTS
SECTION for Breakdown -

Torque to
"~ T

/

(41 Nm)

PG0531

8042, 10042, 10054 8990187



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-11. SERVICE BRAKE PEDAL CONTROL

ITEM PART NUMBER QTY DESCRIPTION REV
1 7111203 1 Pedal, Brake
2 7081031 1 Shaft
3 7080891 1 Rod, Push
4 8305410 1 Nut, Jam 1/2-20
5 8310257 1 Yoke
6 8307104 2 Washer, Flat 3/4in
7 8310258 1 Pin, Clevis
8 8700120 1 Spring
9 8303742 1 FLHDCS, 1/4-20 x 1-1/4in
10 8305004 1 Nut, Hex 1/4-20
11 8307002 1 Washer, Lock 1/4in
12 8303534 2 FLHDCS, 3/8-16 x 1-1/4in
13 8305405 2 Nut, Jam 3/8-16
14 8307005 2 Washer, Lock 3/8in
15 8310170 1 Screw, Set 3/8-16 x 1-3/4in
16 8307110 2 Washer, Flat 3/8in
17 7111191 1 Plate, Actuator
18 8302406 1 Cotter Pin, 1/8in x lin

8990187 8042, 10042, 10054 37



SECTION 2 - OPERATOR'S CAB AND CONTROLS

38

FIGURE 2-12. FRONT WINDSHIELD WIPER

Torque to
17  180- 200 Ibfin
(20 - 23 Nm)

Skylight
32  Wiper Washer
Reservoir -
PR (Ref.)

Existing Hardware
from Cab Heater

8042, 10042, 10054

oS
:///7 Seat Riser -
T (Ref.)

8990187



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-12. FRONT WINDSHIELD WIPER

ITEM PART NUMBER QTY DESCRIPTION REV

1 8866492 1 Pivot Arm and Shaft Assembly (Includes Items 2 thru 9)

2 N.S.S. 1 Nut, Acorn 3/8-24

3 N.S.S. 1 Washer, Internal Tooth Lock 3/8in

4 N.S.S. 1 Driver, Knurled

5 N.S.S. 1 Cap, Rubber

6 N.S.S. 1 Nut, Hex Jam 11/16-24

7 N.S.S. 1 Washer, Metal

8 N.S.S. 1 Washer, Cardboard

9 N.S.S. 1 Shaft Assembly

10 8866382 1 Wiper Arm - 22in

11 91334035 1 Spacer

12 8034815 1 Panto Adapter Kit (Includes ltems 13, 38, 41 & 42)

13 N.S.S. 1 Gasket, Panto (Order P/N 8034815)

14 8307052 2 Washer, External Tooth Lock #10

15 8303839 2 Screw, Slotted Pan Head #10-32 x 1/2in

16 N.S.S. 2 Clip, Spring (Order Item 24)

17 N.S.S. 2 Washer, Special Flat .5600 x .2510 x .015 (Order Item 24)

18 8033104 1 Link, Connecting

19 8305006 1 Nut, Hex Flanged 5/16-18

20 8866437 1 Drive Arm

21 N.S.S. 3 Screw, Slotted Hex Head Cap 1/4-28 x 3/4in (Order Item 24)

22 8310002 3 Washer, External Tooth Lock 1/4in

23 7112511 1 Wiper Motor Kit (Includes Items 20, 24 thru 29)

24 8033102 1 Wiper Motor Assembly (Includes mounting bracket, motor, link and

hardware)

24 7029860 1 Wiper Motor Assembly (includes mounting bracket, motor, link and
hardware)

25 8220073 1 Adapter, 1/4in Male Blade

26 8303835 1 Screw, Pan Head #10-24 x 1/2in

27 8305002 1 Nut, Hex #10-24

28 8307046 1 Washer, Internal Tooth Lock #10

29 N.S.S. 1 Bracket, Wiper Motor (Order Item 24)

30 8033065 1 Washer Reservoir Assembly w/washer pump

31 7118941 1 Bracket, Washer Bottle Mounting

32 8303540 3 HHCS, 1/4-20 x 1in

33 8307109 3 Washer, Flat 1/4in

34 8305624 3 Nut, Lock 1/4-20

35 8866381 1 Wiper Blade - 22in

36 8034801 1 Spray Nozzle

37 8554008 1 Nozzle Tip

38 80384207 2 SCREW, 1/4-28X3/4, (enclosed cab)

39 8033075 1 Hose, Washer 120in

40 8033103 1 Cable, Wiper

41 N.S.S. 1 Nut, Acorn 1/4-28 (Order Item 12)

42 8310029 1 Washer, Internal Tooth Lock 1/4in

43 N.S.S. 1 Pin, Shoulder (Order Item 1)

44 8305005 1 Nut, Hex 1/4-28

45 8307203 3 Washer, Flat 5/16in

8990187 8042, 10042, 10054 39



SECTION 2 - OPERATOR'S CAB AND CONTROLS

40

FIGURE 2-13. CAB HEATER (OPTIONAL)

Seat Riser -
(Ref.)

12 11
13 14 15

PG0561

8042, 10042, 10054 8990187



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-13. CAB HEATER (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
1 8360008 1 Heater (Includes Items 2 & 3)
2 8032793 1 Motor, Heater - 12 VDC
3 8032794 1 Fan, Heater
4 8303776 2 HHCS, 1/4-20 x 1/2in
5 8307002 4 Washer, Lock 1/4in
6 8223024 1 Switch Kit
7 8580309 1 Cap
8 8303995 2 HHCS, #10-24 x 1-1/4in
9 7075191 2 Spacer, 3/4in
10 7124531 2 Conduit, 1/4 1.D. x 5in
11 8405007 4 Clamp
12 7125251 2 Hose, 5/8 1.D. x 120in
13 8430048 1 Hose Fitting, Beaded, SAE 10-8P - hose I.D. x male NPT
14 8540023 1 Reducer, 3/8in NPT x 1/2in NPT
15 8360005 1 Valve, Shut-off
16 8584001 1 Tie Wrap, .2 wide x 6.7in
17 8584003 6 Tie Wrap, .3 wide x 14.8in
18 8220008 1 Terminal, #10
19 7125271 1 Hose, 5/8 I.D. x 156in

8990187 8042, 10042, 10054 41



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-14. AUX. HYDRAULIC CONTROL (OPTIONAL)

42 8042, 10042, 10054

PHO0501

8990187



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-14. AUX. HYDRAULIC CONTROL (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
1 8160406 1 Controller (Includes Items 2 & 3)
2 8580110 1 Knob
3 8160418 1 Boot
4 8303758 2 HHCS, 1/4-20 x 2in
5 4105621 1 Decal, Auxiliary Control
6 8305004 2 Nut, Hex 1/4-20
7 7091323 1 Support, Controller
8 8305906 3 Nut, Retaining 5/16-18
9 8307004 3 Washer, Lock 5/16in
10 8303697 3 HHCS, 5/16-18 x 3/4in
11 8160059 1 Cable, Contro
12 8305402 2 Nut, Jam 1/4-28
13 8160617 1 Clevis
14 8302470 1 Pin, Cotter
15 8301443 1 Pin, Clevis

8990187 8042, 10042, 10054 43



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-15. MIRRORS

Torque to
10 Ib/ft Front
(14 Nm)

Torque to
23 Ib/ft
(31 Nm)

PG0591

44 8042, 10042, 10054

8990187



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-15. MIRRORS

ITEM PART NUMBER QTY DESCRIPTION REV

1 8866347 1 Mirror Assembly, 6.5in x 10in, Left Side Cab - Flat Glass (Includes
Items 2 & 3)

2 8866350 1 Lens, 6.5in x 10in Flat Glass Replacement

3 8866364 1 Loop Assembly

4 8866348 1 Mirror Assembly, 6.5in x 10in Right Side - Convex Glass (Includes
Item 5 and mounting hardware)

5 8866351 1 Lens, 6.5in x 10in Convex Glass Replacement

8990187 8042, 10042, 10054 45



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-16. SKYLIGHT WINDSHIELD WIPER (OPTIONAL)

5 Seat Riser -
16 W (Reference)
20
2
~
® Y
Front Windshield =~
Wiper/Washer
Reservoir -
(Reference)

Existing Hardware
from Cab Heater

PHO811

Front

46 8042, 10042, 10054 8990187



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-16. SKYLIGHT WINDSHIELD WIPER (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
1 8034797 1 Window, Skylight
2 8033075 1 Hose, Washer 120in (cut to length)
3 8034798 2 Nut, Hex 5/16-18
4 8034799 2 Washer, Lock 5/16in
5 8034800 3 Washer, Black Nylon 5/16in
6 8034801 1 Spray Nozzle
7 8554008 1 Nozzle Tip
8 8034803 1 Grommet, T-Style
9 8034804 1 Washer, Weather Tight
10 8034805 1 Nut, Acorn #10-24
11 8034806 1 Wiper Blade - 20in
12 8034807 1 Wiper Arm, 15-19in Adjustable
13 8034808 1 Spacer, Nylon
14 8034809 1 Wiper Cover Assembly
15 7137132 1 Kit, Wiper Motor and Switch w/Breaker (SN P6931A through
P8239B)
15 8034810 1 Skylight Wiper Motor Kit, WWF Auto-SP (SN P8239C to Present)
16 8034811 1 Screw, #10-24 x 7/8in
17 8303540 3 HHCS, 1/4-20 x 1in
18 8033065 1 Washer Reservoir Assembly (Includes washer pump)
19 7118941 1 Bracket, Washer Bottle Mounting
20 8307109 3 Washer, Flat 1/4in
21 8305624 3 Nut, Lock 1/4-20
22 8034817 1 Wire Harness, Skylight Wiper

8990187 8042, 10042, 10054 47



SECTION 2 - OPERATOR'S CAB AND CONTROLS
FIGURE 2-17. SOFT CAB ENCLOSURE (OPTIONAL)

48 8042, 10042, 10054

8990187



SECTION 2 - OPERATOR'S CAB AND CONTROLS

FIGURE 2-17. SOFT CAB ENCLOSURE (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
7 8866525 1 Soft Cab Enclosure Kit - Complete (Includes Items 2 thru 7 plus
Installation Instructions)
8 8866526 1 Rear Window Enclosure - Soft
9 8866527 1 Door Section - Soft
5 8033081 1 Glass - Top
2 8033479 1 Glass - Front
10 8585155 1 lin Hook Strip Material - 10 ft
11 8585156 1 2in Hook Strip Material - 10 ft
4 8585133 1 Window Glue Kit

8990187 8042, 10042, 10054 49






SECTION 3 - DRIVE TRAIN

SECTION 3 - DRIVE TRAIN

8990187 8042, 10042, 10054 51



SECTION 3 - DRIVE TRAIN
FIGURE 3-1. CONVERTER AND TRANSMISSION HOUSINGS (Prior to SN 9909)

PB0183

52 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN

FIGURE 3-1. CONVERTER AND TRANSMISSION HOUSINGS (Prior to SN 9909)

ITEM PART NUMBER QTY DESCRIPTION REV

1 8032510 1 Pump Mounting Stud

2 8032511 1 Pump Mounting Stud

3 8032500 1 Gasket, Pump To Converter Housing

4 8032501 1 O-Ring

5 8032502 1 Charging Pump Kit (Contains replacement pump & mounting
hardware)

6 8032503 5 Washer, Lock

7 8032504 1 Screw

8 8032505 2 Screw

9 8032506 2 Nut, Stud

10 8320254 1 Filter Assembly

11 8032541 2 Screw

12 8307005 2 Washer, Lock

13 8032542 1 Support, Bearing

14 8032543 1 Retaining Ring

15 90204788 1 Bearing, Pump Drive Gear

16 8032545 1 Ring, Locating

17 8032546 1 Gear, Drive

18 8033886 2 Pipe Plug

19 8032509 1 Air Breather

20 8307005 11 Washer, Lock

21 8032547 11 Screw

22 N.S.S. 1 Housing, Converter

23 8032515 2 Pipe Plug

24 77104116 3 PIPE PLUG

25 8032517 1 Sleeve, Converter Housing

26 8033887 36 Washer, Lock

27 8033888 16 Screw

28 90204799 1 Gasket, Screen Assy

29 8032518 1 Screen Assembly

30 8032549 1 Gasket, Front Cover

31 8033188 1 Drain Hose Assembly

32 8033189 1 Hose Adaptor

33 8033193 1 Cover, Converter Housing Front

34 8033198 1 Oil Seal, Front Cover

35 8032537 1 Gasket, Housing To Case

36 8032523 4 O-Ring

37 8032522 4 Tube Sleeve

38 8032501 1 O-Ring

39 8032538 1 Tube, Low Speed Clutch Pressure

40 8033889 20 Screw

41 8033314 1 Transmission Case Assembly (Includes Items 37, 39, 54 thru 59, 60,
62 & 63)

42 8033303 1 Bore Plug

43 8033302 1 Gasket, Rear Cover To Case

44 8032521 2 Dowel Pin

45 8033349 1 Rear Cover and Plug Assembly (Includes one of ltem 24)

46 8033299 1 Low Shaft Rear Bearing Cap Assembly (Includes Item 47)

a7 8032526 1 Plug

48 8032539 1 Pipe Plug

8990187 8042, 10042, 10054 53



SECTION 3 - DRIVE TRAIN

54

ITEM PART NUMBER QTY DESCRIPTION REV
49 8032528 2 Magnetic Drain Plug
50 8033311 1 Oil Baffle
51 8033312 1 Screw
52 8032503 1 Washer, Lock
53 8033313 1 Clip, Suction Tube
54 8032532 1 O-Ring
55 8033304 1 Suction Tube Assembly
56 8032535 2 Washer, Lock
57 8032536 2 Screw
58 8033305 1 Clutch Lube Tube
59 8033306 1 3rd Speed Tube
60 8033307 1 Tube Sleeve
61 8032521 1 Dowel Pin
62 8032532 1 O-Ring
63 8033308 1 Plug
64 8033309 1 Dipstick Tube Assembly
65 8033310 1 Dipstick
8042, 10042, 10054 8990187






SECTION 3 - DRIVE TRAIN
FIGURE 3-2. CONVERTER GROUP (Prior to SN 9909)

PB0192

56 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN
FIGURE 3-2. CONVERTER GROUP (Prior to SN 9909)

ITEM PART NUMBER QTY DESCRIPTION REV
1 8032541 2 Screw
2 8307005 2 Washer, Lock
3 8032545 4 Ring, Locating
4 8032542 1 Support, Pump Drive Bearing
5 8032550 1 Ring, Retaining
6 90204793 1 Bearing, Gear
7 8032552 1 Pump Drive Gear
8 8032554 1 Lockball, Stub Shaft
9 8032555 1 Shaft, Stub
10 8032543 2 Ring, Retaining
11 90204788 1 Bearing, Shaft
12 8032553 1 Pump Drive Idler Gear
13 8032568 1 Turbine Shaft Assembly (Includes ltem 14)
14 8032620 1 Ring, Retaining
15 8032567 1 Bearing, Turbine Shaft
16 8032566 1 Washer, Locating
17 77104164 1 Ring, Retainer
18 90204748 1 Ring, Piston
19 8032563 1 Ring, Snap
20 8032560 1 Support, Stator
21 8303620 6 Screw
22 8307005 6 Washer, Lock
23 8032559 1 Spring, Expander
24 8032558 1 Ring, Piston
25 8032556 1 Oil Baffle Assembly
26 8033190 1 Shaft, Reverse Idler
27 8033191 1 O-Ring
28 8033192 1 Lockball
29 8033194 2 Plate, Thrust
30 8032574 1 Reverse Idler Gear Bearing Assembly
31 8033195 1 Nut, Bearing Retaining Plate
32 8032573 1 Gear, Reverse Idler
33 77104031 1 Ring, Retaining
34 8032579 1 Member, Reaction
35 8032580 1 Spacer
36 8032581 8 Screw
37 77104027 4 LOCK TAB
38 90204767 1 IMPELLER
39 8032584 1 O-Ring
40 8032585 1 Gear, Impeller Hub
41 8032586 1 Bearing, Impeller Hub Gear
42 8032587 2 Ring, Retaining
43 8032588 1 Hub, Turbine
44 8032589 1 Turbine
45 8033196 1 Screw Ring, Turbine To Hub
46 8033197 12 Screw
47 8032595 1 O-Ring
48 8032592 1 Locating Ring, Turbine Hub Bearing
49 8032593 1 Bearing, Turbine Hub
50 8033384 1 Impeller Cover
8990187 8042, 10042, 10054 57



SECTION 3 - DRIVE TRAIN

58

ITEM PART NUMBER QTY DESCRIPTION REV
51 8032594 1 Retaining Washer, Bearing
52 8033385 1 O-Ring
53 8033386 1 Input Shaft
54 8033373 1 Bearing, Input Shaft
55 8303620 34 Screw
56 8307005 34 Washer
57 8033885 1 Flange
58 8033318 1 O-Ring
59 8032612 1 Washer
60 8032613 1 Nut
8042, 10042, 10054 8990187






SECTION 3 - DRIVE TRAIN
FIGURE 3-3. FORWARD, REVERSE, LOW AND 2ND (Prior to SN 9909)

PB0201

60 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN
FIGURE 3-3. FORWARD, REVERSE, LOW AND 2ND (Prior to SN 9909)

ITEM PART NUMBER QTY DESCRIPTION REV

1 8032652 3 Ring, Piston

2 8032651 1 Ring, Retaining

3 8032650 1 Snap Ring

4 8032649 1 Bearing, Front

5 8032648 1 Bearing, Gear

6 8032645 2 Ring, Retaining

7 8032647 1 Spacer, Bearing

8 8032646 1 Reverse Clutch Gear and Retaining Ring Assembly (Includes Iltem
9)

9 8032620 1 Ring, Retaining

10 8032644 1 Bearing, Gear

11 8032640 2 Snap Ring

12 8033348 2 Disc Spring Assembly (Contains 5 Pcs)

13 8032638 2 Spacer, Piston Return Spring

14 8032615 2 Piston Return Spring

15 77104186 2 SPRING RETAINER

16 10720643 2 Ring, Snap

17 8032643 1 Bearing, Reverse and 2nd Shaft

18 8032623 3 Snap Ring

19 8032642 1 2nd Clutch Disc Hub and Retaining Ring Assembly (Includes Item
20)

20 8032620 1 Ring, Retaining

21 8032641 1 Pilot Bearing

22 8032637 3 Ring, Piston

23 8033355 1 Ring, Retaining

24 8032635 1 Sleeve, Piston Ring

25 77104215 1 Bearing, Forward Shaft

26 8033356 1 Ring, Retaining

27 8033357 1 Gear, Forward Shaft

28 8032633 1 Bearing, Low Speed Clutch

29 8032632 1 Spacer, Bearing

30 8032628 2 Bearing, Gear

31 8032629 2 Locating Ring

32 8032631 1 Spacer, Gear

33 8032622 1 Bearing, Low Speed Shaft

34 8032566 1 Washer, Rear Bearing Support

35 77104198 1 PISTON RING

36 8032624 1 O-Ring

37 8032626 4 Stud, Cap

38 8032503 4 Washer, Lock

39 8032506 4 Nut, Stud

40 8032625 1 O-Ring

41 8033358 1 Low Shaft Gear, Hub and Retaining Ring Assembly (Includes Item
42)

42 8032620 1 Ring, Retaining

8990187 8042, 10042, 10054 61



SECTION 3 - DRIVE TRAIN
FIGURE 3-4. OUTPUT, IDLER AND THIRD (Prior to SN 9909)

EMERGENCY
BRAKE for
Breakdown

PH0250

62 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN
FIGURE 3-4. OUTPUT, IDLER AND THIRD (Prior to SN 9909)

ITEM PART NUMBER QTY DESCRIPTION REV
1 8033870 1 Roll Pin, Outer Race
2 8033871 1 Piston Ring Outer Race
3 8032652 2 Ring, Piston
4 8033872 1 Ring, Retaining
5 8032628 1 Bearing
6 8033351 1 Ring, Locating
7 8032615 1 Spring, Return
8 77104186 1 Retainer, Spring
9 10720643 1 Ring, Snap
10 8032643 1 Bearing, Pilot
11 8033359 1 3rd Clutch Disc Hub and Retaining Ring Assembly (Includes Item
12)
12 8032620 1 Ring, Retaining
13 8033360 1 Carrier, Bearing
14 8033361 1 Ring, Locating
15 8033362 2 Ring, Locating
16 8033363 1 Bearing, 3rd Clutch Disc Hub
17 8033364 1 Ring, Retaining
18 8033365 1 Bearing
19 8033873 1 Idler Shaft and Gear Assembly (46T)
20 8033368 1 O-Ring
21 8033874 1 Seal, Brake Housing To Brake Disc Hub
22 N.S.S. 1 Hub, Brake Disc
23 8033876 1 Ring, Snap
24 8033877 1 O-Ring
25 8033878 1 Plug, Brake Disc Hub
26 8033879 1 Ring, Snap
27 8033880 2 O-Ring
28 8033881 4 Stud, Brake Housing To Rear Cover
29 8033882 4 Washer, Lock
30 8033883 4 Nut, Stud
31 8033372 2 Nut, Flange
32 8033371 2 Washer, Flange
33 8032611 2 O-Ring
34 8033198 1 Oil Seal, Output Shaft
35 8033373 1 Bearing
36 8033376 1 Spacer, Output Gear
37 8033375 1 Gear, Output Shaft (46T)
38 8033374 1 Spacer, Output Gear
39 8033884 1 Shaft, Output
40 8032604 1 Bearing
41 8032605 1 Oil Seal, Rear Bearing Cap
42 8032606 1 Gasket, Rear Bearing Cap
43 8032627 4 Stud, Bearing Cap
44 8032607 1 Bearing Cap
45 8032608 4 Washer, Lock
46 8032609 4 Nut, Stud
a7 8033885 2 Flange, Output
8990187 8042, 10042, 10054 63



SECTION 3 - DRIVE TRAIN
FIGURE 3-5. TRANSMISSION CLUTCH GROUPS (Prior to SN 9909)

2ND & REVERSE

PHO630

64 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN
FIGURE 3-5. TRANSMISSION CLUTCH GROUPS (Prior to SN 9909)

ITEM PART NUMBER QTY DESCRIPTION REV
1 8032653 1 Ring, Snap
2 8032654 1 Backing Plate
3 8032655 8 Disc, Clutch Inner
4 8032656 8 Disc, Clutch Outer
5 8032657 1 Piston, Clutch
6 8032658 1 Ring, Outer Piston
7 8032659 1 Seal, Inner Piston
8 8033387 1 Low Clutch Shaft Drum and Bleed Valve Assembly
9 8032653 1 Ring, Snap
10 8032654 1 Backing Plate
11 8032661 8 Disc, Clutch Inner
12 8032656 8 Disc, Clutch Outer
13 8032657 1 Piston, Clutch
14 8032658 1 Ring, Outer Piston
15 8032659 1 Seal, Inner Piston
16 8033347 1 Forward Shaft, Drum and Plug Assembly
17 8032653 1 Ring, Snap
18 8032654 1 Backing Plate
19 8032661 6 Disc, Clutch Inner
20 8032656 6 Disc, Clutch Outer
21 8032663 1 Clutch Piston Assembly
22 8032658 1 Ring, Outer Piston
23 8032659 1 Seal, Inner Piston
24 8033344 1 3rd Clutch Shaft, Drum and Plug Assembly
25 8032653 1 Ring, Snap
26 8032654 1 Backing Plate
27 8032661 8 Disc, Clutch Inner
28 8032656 8 Disc, Clutch Outer
29 8032657 1 Piston, Clutch
30 8032658 1 Ring, Outer Piston
31 8032659 1 Seal, Inner Piston
32 8032665 1 Rev and 2nd Shaft, Drum and Plug Assembly
33 8032659 1 Seal, Inner Piston
34 8032658 1 Ring, Outer Piston
35 8032663 1 Piston, Clutch
36 8032656 6 Disc, Clutch Outer
37 8032661 6 Disc, Clutch Inner
38 8032654 1 Backing Plate
39 8032653 1 Ring, Snap

8990187 8042, 10042, 10054 65



SECTION 3 - DRIVE TRAIN
FIGURE 3-6. CONTROL VALVE ASSEMBLY (Prior to SN 9909)

66 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN
FIGURE 3-6. CONTROL VALVE ASSEMBLY (Prior to SN 9909)

ITEM PART NUMBER QTY DESCRIPTION REV
1 8032666 9 Screw
2 8307005 9 Washer, Lock
3 8033239 1 Control Valve Assembly (Includes Items 4 thru 7 and Item 16)
4 8032672 1 Valve Spool
5 8032673 1 Spring, Control Valve
6 8032676 1 Stop, Valve Spool
7 8032679 1 Control Valve Housing Assembly (Includes Items 8 thru 15)
8 8032674 1 Valve Spool, Forward and Reverse
9 8032675 2 Oil Seal
10 8825174 1 Switch, Neutra
11 8032678 1 Switch Actuating Pin
12 8032680 3 Pipe Plug
13 8032682 1 Speed Selector Spool and Plug Assembly (Includes Item 14)
14 8032681 1 Plug
15 8032676 2 Stop, Valve Spool
16 8841314 1 Hydraulic Actuator Assembly (Includes Items 17 thru 21)
17 8033202 1 O-Ring
18 8033203 1 Balance Spring and Pin Kit
19 8033204 1 Piston Seal
20 8033205 1 Piston
21 8033238 1 Glyd Ring Assembly
22 8033890 1 Gasket, Control Valve
23 77104284 2 DETENT BALL
24 8032670 2 Detent Spring
25 8303987 2 Screw, #8-32 x 1/4in Slotted Pan Hd

8990187 8042, 10042, 10054 67



SECTION 3 - DRIVE TRAIN
FIGURE 3-7. EMERGENCY BRAKE (Prior to SN 9909)

Apply Loctite #242
to Threads and Torque
15 - 20 Ib/ft
(20 - 27 Nm)

Apply Loctite #242
to Threads and
Torque 35 - 40 Ib/ft
(47 - 54 Nm)

» \ .'/'.’:‘.-;\

” 18 L

r 3 ':'\ -7 ’e ]

\ Apply Loctite #242 Ty, Bt
to Threads and Torque T

19 85 - 90 Ib/ft
(115 - 122 Nm)
* Earlier models did not include dowel pins (ltem 9).
For earlier models, all tabs on stator discs (ltem 6)

must line up over shoulder bolts (Item 3).

PHO131

68 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN

FIGURE 3-7. EMERGENCY BRAKE (Prior to SN 9909)

ITEM PART NUMBER QTY DESCRIPTION REV
1 8033791 1 Emergency Brake Assembly (Includes Items 2 thru 19)
2 8033774 1 Cover
3 8033775 4 Shoulder Bolt
4 See Kits 1 Disc, Primary
5 See Kits 7 Disc, Rotor
6 See Kits 7 Disc, Stator
7 8033776 4 HHCS, Socket Head
8 See Kits 2 Case Gasket
9 8033777 4 Dowel Pin
10 8033778 1 Spring Plate
11 See Kits 12 Spring, Red
12 8033779 1 Piston
13 See Kits 1 Back-up Ring
14 See Kits 1 O-Ring
15 See Kits 1 Back-up Ring
16 See Kits 1 O-Ring
17 8033780 1 Bleeder Screw
18 8033781 1 Pressure Plate
19 8033782 4 HHCS, Socket Head

Ref KITS
20 7131852 1 Kit, Repair Park Brake (Includes Items 3, 21, 22 & 23)
21 8033771 1 Rotor and Stator Disc Kit (Includes Items 4 thru 6 & 8)
22 8033772 1 O-Ring and Back-up Ring Kit (Includes Items 8 & 13 thru 16)
23 8033773 1 Spring Kit (Includes Items 8 & 11)

8990187

8042, 10042, 10054

69



SECTION 3 - DRIVE TRAIN
FIGURE 3-8. TRANSMISSION MOUNTING (Prior to SN 9909)

PHO0241

70 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN
FIGURE 3-8. TRANSMISSION MOUNTING (Prior to SN 9909)

ITEM PART NUMBER QTY DESCRIPTION REV

1 8841025 1 Transmission

2 8307010 8 Washer, Lock 3/4in

3 8303664 8 HHCS, 3/4-10 x 1-1/2in

4 7095342 2 Mount, Transmission (Machines Model 8042 Prior to SN 0059)
(Machines Model 10042 Prior to SN 0058)

5 8310051 4 HHCS, 1-8 x 4in (Machines Model 8042 Prior to SN 0059)
(Machines Model 10042 Prior to SN 0058)

6 8278017 4 Isolator (Machines Model 8042 Prior to SN 8042-0059) (Machines
Model 10042 Prior to SN 10042-0058)

7 7096471 4 Washer, Rebound (Machines Model 8042 Prior to SN 0059)
(Machines Model 10042 Prior to SN 0058)

8 8310116 4 Nut, Hex Lock Elastic 1-8 (Machines Model 8042 Prior to SN 0059)
(Machines Model 10042 Prior to SN 0058)

9 7111952 2 Mount, Transmission (For Machines Model 8042 SN 0059 thru

9908) (For Machines Model 10042 SN 0058 thru 9908) (For
Machines Model 10054)

10 8303724 4 HHCS, 3/4-10 x 3-1/2in (For Machines Model 8042 SN 0059 thru
9908) (For Machines Model 10042 SN 0058 thru 9908) (For
Machines Model 10054)

11 8278007 4 Isolator (For Machines Model 8042 SN 0059 thru 9908) (For
Machines Model 10042 SN 0058 thru 9908) (For Machines Model
10054)

12 7054351 4 Washer, Rebound (For Machines Model 8042 SN 0059 thru 9908)

(For Machines Model 10042 SN 0058 thru 9908) (For Machines
Model 10054)

13 8310067 4 Nut, Hex Lock Elastic 3/4in (For Machines Model 8042 SN 0059 thru
9908) (For Machines Model 10042 SN 0058 thru 9908) (For
Machines Model 10054)

8990187 8042, 10042, 10054 71



SECTION 3 - DRIVE TRAIN

FIGURE 3-9. ENGINE CONNECT (SN 9909 through 13197)

PH1040

8990187

8042, 10042, 10054

72



SECTION 3 - DRIVE TRAIN

FIGURE 3-9. ENGINE CONNECT (SN 9909 through 13197)

ITEM PART NUMBER QTY DESCRIPTION REV
1 1319203 1 Diaphragm
2 1319204 4 HHCS, M10 x 18mm
3 10732095 4 Washer, 10,5
4 1319205 1 Washer
5 1319206 2 HHCS, M8 x 50mm
6 1319207 1 Washer
7 1319208 1 Cover
8 10731748 12 HHCS, M10 x 45mm
9 10731751 12 Nut, Hex M10
10 1319209 1 Bearing
11 1319210 1 Ring, Retaining 90 x 3
12 1319211 1 Flange, Input
13 1319212 1 Shaft, Input
14 1319213 1 Washer
15 10731702 8 HHCS, M10 x 16mm

8990187

8042, 10042, 10054

73



SECTION 3 - DRIVE TRAIN
FIGURE 3-10. CONVERTER AND LAYSHAFT (SN 9909 through 13197)

Torque Limit
58.3 Ib/ft
(79 Nm)

PH1050

74 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN
FIGURE 3-10. CONVERTER AND LAYSHAFT (SN 9909 through 13197)

ITEM PART NUMBER QTY DESCRIPTION REV
1 10732110 1 Axle
2 10732111 1 Gear, Idler
3 10732112 1 HHCS, M12 x 115mm
4 10732113 2 Bearing, Roller
5 10732114 1 Bushing, 7,20mm
5 10732115 1 Bushing, 7,25mm
5 10732116 1 Bushing, 7,30mm
5 10732117 1 Bushing, 7,35mm
5 10732118 1 Bushing, 7,40mm
5 10732119 1 Bushing, 7,45mm
5 10732120 1 Bushing, 7,50mm
5 10732121 1 Bushing, 7,55mm
5 10732122 1 Bushing, 7,60mm
6 10731704 1 Converter

8990187 8042, 10042, 10054 75



SECTION 3 - DRIVE TRAIN
FIGURE 3-11. OIL PRESSURE PUMP (SN 9909 through 13197)

Torque Limit
17 Ib/ft
(23 Nm)

PH1060

76 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN

FIGURE 3-11. OIL PRESSURE PUMP (SN 9909 through 13197)

ITEM PART NUMBER QTY DESCRIPTION REV
1 10731705 1 Pump
2 10731706 1 Seal, Shaft
3 10731707 1 O-Ring, 192 x 3
4 1319214 8 SHCS, M8 x 40mm
5 10731710 8 Washer, 8,4
6 10731709 8 O-Ring, 8 x1,5

8990187 8042, 10042, 10054 77



SECTION 3 - DRIVE TRAIN
FIGURE 3-12. INPUT SHAFT (SN 9909 through 13197)

PH1070

78 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN
FIGURE 3-12. INPUT SHAFT (SN 9909 through 13197)

ITEM PART NUMBER QTY DESCRIPTION REV

1 10731711 1 Shaft, Turbine

2 10731712 1 Bearing, Roller
3 10731713 1 Gear, Input

4 1319215 1 Bearing, Roller
5 10731715 1 Washer, 1,2mm
5 1319216 1 Washer, 1,25mm
5 1319217 1 Washer, 1,35mm
5 10731716 1 Washer, 0.5mm
5 10731717 1 Washer, 0,6mm
5 10731718 1 Washer, 0,7mm
5 10731719 1 Washer, 0,8mm
5 10731720 1 Washer, 0,9mm
5 10731721 1 Washer, 1,0mm
5 10731722 1 Washer, 1,1mm
5 10731723 1 Washer, 1,3mm
5 10731724 1 Washer, 1,4mm
5 10731725 1 Washer, 1,5mm
5 10731726 1 Washer, 0,65mm
5 10731727 1 Washer, 0,75mm
5 10731728 1 Washer, 0,85mm
5 10731729 1 Washer, 0,95mm
5 10731730 1 Washer, 1,05mm
5 10731731 1 Washer, 1,15mm
6 10731732 1 Ring, Snap

7 1319218 2 Ring, Piston

8 10731734 1 Flange, Oil Feed

8990187 8042, 10042, 10054 79



SECTION 3 - DRIVE TRAIN
FIGURE 3-13. GEARBOX HOUSING (SN 9909 through 13197)

G/.
| s
8 9 \ ___ NOTE: ApplyleBm28 D
7 6 all mem 8. Torque limit
17 IbMt (23 Nm)

PH1080

80 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN

FIGURE 3-13. GEARBOX HOUSING (SN 9909 through 13197)

ITEM PART NUMBER QTY DESCRIPTION REV
1 1319219 1 Housing
2 10731736 1 O-Ring, 150 x 3
3 10731737 1 Housing, Gearbox
4 10731738 1 Sheet, Screen
5 10731739 1 Sheet, Screen
6 1319220 3 SHCS, M8 x 35mm
7 10731741 5 Cap, Sealing
8 10731742 2 Plug, M33 x 2
9 10731743 2 O-Ring, 30 x 2,5
10 10731744 1 Breather
11 10731745 1 Bracket
12 10731746 3 HHCS, M10 x 55mm
13 10731747 17 HHCS, M10 x 32mm
14 10731748 3 HHCS, M10 x 45mm
15 10731749 2 HHCS, M10 x 85mm
16 10731750 3 HHCS, M10 x 70mm
17 10731751 6 Nut, Hex M10
18 10731752 1 Pin, M6 x 35mm
19 10731753 1 Sheet, Cover
20 10731754 1 O-Ring, 294 x 3
21 1319221 8 HHCS, M8 x 20mm
22 10731756 8 Washer, M8
23 1319222 1 Plate, Type
24 1319573 4 GROOVED STUD, 3X5
25 10731759 1 Ball
26 8526052 AR Threadlocker, High Strength

8990187

8042, 10042, 10054

81



SECTION 3 - DRIVE TRAIN
FIGURE 3-14. CLUTCH PACK 1ST GEAR - 1 OF 2 (SN 9909 through 13197)

PH1100

82 8042, 10042, 10054 8990187



FIGURE 3-14. CLUTCH PACK 1ST GEAR - 1 OF 2 (SN 9909 through 13197)

SECTION 3 - DRIVE TRAIN

ITEM PART NUMBER QTY DESCRIPTION REV
1 1319223 1 Shaft
2 10731761 2 Ball
3 10731762 1 Bearing, Ball
4 10731763 1 Shim, 0,9mm
4 10731764 1 Shim, 0,95mm
4 10731765 1 Shim, 1,00mm
4 10731766 1 Shim, 1,05mm
4 10731767 1 Shim, 1,1mm
4 10731768 1 Shim, 1,15mm
4 10731769 1 Shim, 1,2mm
4 10731770 1 Shim, 1,25mm
4 10731771 1 Shim, 1,3mm
4 10731772 1 Shim, 1,35mm
4 10731773 1 Shim, 1,4mm
4 10731774 1 Shim, 1,45mm
4 10731775 1 Shim, 1,5mm
4 10731776 1 Shim, 1,55mm
4 10731777 1 Shim, 1,6mm
4 10731778 1 Shim, 1,65mm
4 10731779 1 Shim, 1,7mm
4 10731780 1 Shim, 1,75mm
4 10731781 1 Shim, 1,8mm
4 10731782 1 Shim, 1,85mm
4 10731783 1 Shim, 1,9mm
4 10731784 1 Shim, 1,95mm
4 10731785 1 Shim, 2,0mm
4 10731786 1 Shim, 2,05mm
4 10731787 1 Shim, 2,1mm
4 1319285 1 Shim, 2,15mm
4 1319286 1 Shim, 2,2mm
4 1319287 1 Shim, 2,25mm
4 1319288 1 Shim, 2,3mm
5 1319224 3 Ring, Piston 45 x 2,5
6 10731789 1 Ring, Retaining 45 x 1,75
7 10731790 1 Bearing, Ball
8 10731791 4 Shim, 1,3mm
8 10731792 4 Shim, 1,35mm
8 10731793 4 Shim, 1,4mm
8 10731794 4 Shim, 1,45mm
8 10731795 4 Shim, 1,5mm
8 10731796 4 Shim, 1,55mm
8 10731797 4 Shim, 1,6mm
8 10731798 4 Shim, 1,65mm
8 10731799 4 Shim, 1,7mm
8 10731800 4 Shim, 1,75mm
8 10731801 4 Shim, 1,8mm
8 10731802 4 Shim, 1,85mm
8 10731803 4 Shim, 1,9mm
8 10731804 4 Shim, 1,95mm
8 10731805 4 Shim, 2,0mm
8990187 8042, 10042, 10054 83



SECTION 3 - DRIVE TRAIN

84

ITEM PART NUMBER QTY DESCRIPTION REV
8 10731806 4 Shim, 2,05mm
8 10731807 4 Shim, 2,21mm
8 10731808 4 Shim, 2,15mm
8 10731809 4 Shim, 2,2mm
8 10731810 4 Shim, 2,25mm

8042, 10042, 10054

8990187






SECTION 3 - DRIVE TRAIN
FIGURE 3-15. CLUTCH PACK 1ST GEAR - 2 OF 2 (SN 9909 through 13197)

PH1100

86 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN
FIGURE 3-15. CLUTCH PACK 1ST GEAR - 2 OF 2 (SN 9909 through 13197)

ITEM PART NUMBER QTY DESCRIPTION REV
8 10731811 4 Shim, 2,3mm

8 10731812 Shim, 2,35mm

8 10731813 4 Shim, 2,4mm

8 10731814 4 Shim, 2,45mm

8 10731815 4 Shim, 2,5mm

8 10731816 4 Shim, 2,55mm

8 10731817 4 Shim, 2,6mm

8 10731818 4 Shim, 2,65mm

8 10731819 4 Shim, 2,7mm

8 10731820 4 Shim, 2,75mm

8 10731821 4 Shim, 2,8mm

9 10731822 1 Bush

10 10731823 1 Gear, Spur Z=44

11 10731824 1 Bearing, Ball

12 10731825 10 Spring, Cup

13 10731826 2 Ring, Snap

14 10731827 2 Shim, End

15 10731828 2 O-Ring, 60 x 3

16 10731829 2 O-Ring, 120 x 3

17 10731830 2 Piston

18 10731831 1 Carrier, Disc

19 10731832 1 Ring, Snap

20 10731833 1 Bearing, Snap

21 10731834 1 Shim, 0,8mm

21 10731835 1 Shim, 0,9mm

21 1319225 1 Shim, 0,95mm

21 10731836 1 Shim, 1,0mm

21 10731837 1 Shim, 1,1mm

21 10731838 1 Shim, 1,2mm

21 10731839 1 Shim, 1,3mm

22 10732107 1 Ring, Retaining 77 x 2,5
23 10731841 1 Cage, Needle

24 10731842 2 Bush

25 10731843 1 Gear, Spur Z=27

26 10731844 1 Ring, Internal

27 10731845 1 Ring, Retaining 40 x 1,75
28 10731846 1 Bearing, Ball

29 10731847 5 Disc, Inner Clutch

30 10731848 2 Disc, Inner Clutch

31 10731847 1 Disc, Inner Clutch 2,0mm
31 10731848 1 Disc, Inner Clutch 1,5mm
31 10731849 1 Disc, Inner Clutch 2,5mm
32 10731850 8 Disc, Outer Clutch

33 10731851 1 Disc, Outer Clutch

34 10731847 3 Disc, Inner Clutch

35 10731848 2 Disc, Inner Clutch

36 10731847 1 Disc, Inner Clutch, 2.0mm
36 10731848 1 Disc, Inner Clutch, 1.5mm
36 10731849 1 Disc, Inner Clutch 2,5mm
37 10731850 6 Disc, Outer Clutch

8990187 8042, 10042, 10054 87



SECTION 3 - DRIVE TRAIN

88

ITEM

PART NUMBER

QTY

DESCRIPTION

REV

38

10731851

Disc, Outer Clutch

8042, 10042, 10054

8990187






SECTION 3 - DRIVE TRAIN
FIGURE 3-16. CLUTCH PACK 2ND GEAR - 1 OF 2 (SN 9909 through 13197)

PH1110

90 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN
FIGURE 3-16. CLUTCH PACK 2ND GEAR - 1 OF 2 (SN 9909 through 13197)

ITEM PART NUMBER QTY DESCRIPTION REV
1 1319226 1 Shaft
2 10731761 2 Ball
3 1319227 1 Bearing, Roller
4 10731854 1 Washer, 0,8mm
4 10731855 1 Washer, 0,85mm
4 10731856 1 Washer, 0,9mm
4 10731857 1 Washer, 0,95mm
4 10731858 1 Washer, 1,0mm
4 10731859 1 Washer, 1,05mm
4 10731860 1 Washer, 1,1mm
4 10731861 1 Washer, 1,15mm
4 10731862 1 Washer, 1,2mm
4 10731863 1 Washer, 1,25mm
4 10731864 1 Washer, 1,3mm
4 10731865 1 Washer, 1,35mm
4 10731866 1 Washer, 1,4mm
4 10731867 1 Washer, 1,45mm
4 10731868 1 Washer, 1,5mm
4 10731869 1 Washer, 1,55mm
4 10731870 1 Washer, 1,6mm
4 10731871 1 Washer, 1,65mm
4 10731872 1 Washer, 1,7mm
4 10731873 1 Washer, 1,75mm
4 10731874 1 Washer, 1,8mm
4 10731875 1 Washer, 1,85mm
4 10731876 1 Washer, 1,9mm
4 10731877 1 Washer, 1,95mm
4 10731878 1 Washer, 2,0mm
4 10731879 1 Washer, 2,05mm
4 10731880 1 Washer, 2,1mm
4 10731881 1 Washer, 2,15mm
4 10731882 1 Washer, 2,2mm
4 10731883 1 Washer, 2,25mm
4 10731884 1 Washer, 2,3mm
4 10731885 1 Washer, 2,35mm
4 10731886 1 Washer, 2,4mm
5 10731789 1 Ring, Retaining 45 x 1,75
6 1319224 3 Ring, Piston 45 x 2,5
7 1319215 1 Bearing, Roller
8 10731791 1 Shim, 1,3mm
8 10731792 1 Shim, 1,35mm
8 10731793 1 Shim, 1,4mm
8 10731794 1 Shim, 1,45mm
8 10731795 1 Shim, 1,5mm
8 10731796 1 Shim, 1,55mm
8 10731797 1 Shim, 1,6mm
8 10731798 1 Shim, 1,65mm
8 10731799 1 Shim, 1,7mm
8 10731800 1 Shim, 1,75mm
8 10731801 1 Shim, 1,8mm

8990187 8042, 10042, 10054 91



SECTION 3 - DRIVE TRAIN

92

ITEM PART NUMBER QTY DESCRIPTION REV
8 10731802 1 Shim, 1,85mm
8 10731803 1 Shim, 1,9mm
8 10731804 1 Shim, 1,95mm
8 10731805 1 Shim, 2,0mm
8 10731806 1 Shim, 2,05mm
8 10731807 1 Shim, 2,1mm
8 10731808 1 Shim, 2,15mm
8 10731809 1 Shim, 2,2mm
8 10731810 1 Shim, 2,25mm
8 10731811 1 Shim, 2,3mm
8 10731812 1 Shim, 2,35mm
8 10731813 1 Shim, 2,4mm
8 10731814 1 Shim, 2,45mm
8 10731815 1 Shim, 2,5mm
8 10731816 1 Shim, 2,55mm
8 10731817 1 Shim, 2,6mm
8 10731818 1 Shim, 2,65mm
8 10731819 1 Shim, 2,7mm
8 10731820 1 Shim, 2,75mm
8 10731821 1 Shim, 2,8mm
9 10731805 2 Shim
10 10731887 1 Bush
11 10731888 2 Bearing, Roller

8042, 10042, 10054 8990187






SECTION 3 - DRIVE TRAIN
FIGURE 3-17. CLUTCH PACK 2ND GEAR - 2 OF 2 (SN 9909 through 13197)

PH1110

94 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN
FIGURE 3-17. CLUTCH PACK 2ND GEAR - 2 OF 2 (SN 9909 through 13197)

ITEM PART NUMBER QTY DESCRIPTION REV
12 10731889 1 Gear, Spur Z=44
13 10731825 10 Spring, Cup
14 10731826 2 Ring, Snap
15 10731827 2 Shim, End
16 10731828 2 O-Ring, 60 x 3
17 10731829 2 O-Ring, 120 x 3
18 10731830 2 Piston
19 10731831 1 Carrier, Disc
20 10731832 1 Ring, Snap 48
21 10731890 1 Gear, Spur
22 10731891 1 Bearing, Roller
23 10731892 1 Bearing, Roller
24 10731893 1 Shim, 1,0mm
24 10731894 1 Shim, 1,05mm
24 10731895 1 Shim, 1,1mm
24 10731896 1 Shim, 1,15mm
24 10731897 1 Shim, 1,2mm
24 10731898 1 Shim, 1,25mm
24 10731899 1 Shim, 1,3mm
24 10731900 1 Shim, 1,35mm
24 10731901 1 Shim, 1,4mm
24 10731902 1 Shim, 1,45mm
24 10731903 1 Shim, 1,5mm
24 10731904 1 Shim, 1,55mm
24 10731905 1 Shim, 1,6mm
24 10731906 1 Shim, 1,65mm
24 10731907 1 Shim, 1,7mm
24 10731908 1 Shim, 1,75mm
24 10731909 1 Shim, 1,8mm
25 10731910 1 Nut, Slotted
26 10731847 5 Disc, Inner Clutch
27 10731848 2 Disc, Inner Clutch
28 10731847 1 Disc, Inner Clutch 2,0mm
28 10731848 1 Disc, Inner Clutch 1,5mm
28 10731849 1 Disc, Inner Clutch 2,5mm
29 10731850 8 Disc, Outer Clutch
30 10731851 1 Disc, Outer Clutch
31 10731847 3 Disc, Inner Clutch
32 10731848 2 Disc, Inner Clutch
33 10731847 1 Disc, Inner Clutch 2,0mm
33 10731848 1 Disc, Inner Clutch 1,5mm
33 10731849 1 Disc, Inner Clutch 2,5mm
34 10731850 6 Disc, Outer Clutch
35 10731851 1 Disc, Outer Clutch

8990187 8042, 10042, 10054 95



SECTION 3 - DRIVE TRAIN
FIGURE 3-18. CLUTCH PACK 3RD GEAR - 1 OF 2 (SN 9909 through 13197)

PH1120

96 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN
FIGURE 3-18. CLUTCH PACK 3RD GEAR - 1 OF 2 (SN 9909 through 13197)

ITEM PART NUMBER QTY DESCRIPTION REV
1 10731911 1 Shaft
2 10731761 2 Ball
3 10731912 1 Bearing, Ball
4 10731913 1 Ring, Snap 100
5 1319230 1 Washer
6 1319220 2 HHCS, M8 x 35mm
7 10731789 1 Ring, Retaining 45 x 1,75
8 1319224 3 Ring, Piston 45 x 2,5
9 10732103 1 Gear, Spur Z=29
10 10732104 1 Cage, Needle
11 10732105 1 Ring, Internal
12 10732106 1 Bush
13 10731824 1 Bearing, Ball
14 10731834 1 Shim, 0,8mm
14 10731835 1 Shim, 0,9mm
14 1319225 1 Shim, 0,95mm
14 10731836 1 Shim, 1,0mm
14 10731837 1 Shim, 1,1mm
14 10731838 1 Shim, 1,2mm
14 10731839 1 Shim, 1,3mm
15 10732107 1 Ring, Retaining 77 x 2,5
16 10731791 2 Shim, 1,3mm
16 10731792 2 Shim, 1,35mm
16 10731793 2 Shim, 1,4mm
16 10731794 2 Shim, 1,45mm
16 10731795 2 Shim, 1,5mm
16 10731796 2 Shim, 1,55mm
16 10731797 2 Shim, 1,6mm
16 10731798 2 Shim, 1,65mm
16 10731799 2 Shim, 1,7mm
16 10731800 2 Shim, 1,75mm
16 10731801 2 Shim, 1,8mm
16 10731802 2 Shim, 1,85mm
16 10731803 2 Shim, 1,9mm
16 10731804 2 Shim, 1,95mm
16 10731805 2 Shim, 2,0mm
16 10731806 2 Shim, 2,05mm
16 10731807 2 Shim, 2,1mm
16 10731808 2 Shim, 2,15mm
16 10731809 2 Shim, 2,2mm
16 10731810 2 Shim, 2,25mm
16 10731811 2 Shim, 2,3mm
16 10731812 2 Shim, 2,35mm
16 10731813 2 Shim, 2,4mm
16 10731814 2 Shim, 2,45mm
16 10731815 2 Shim, 2,5mm
16 10731816 2 Shim, 2,55mm
16 10731817 2 Shim, 2,6mm
16 10731818 2 Shim, 2,65mm
16 10731819 2 Shim, 2,7mm

8990187 8042, 10042, 10054 97



SECTION 3 - DRIVE TRAIN

98

ITEM PART NUMBER QTY DESCRIPTION REV
16 10731820 2 Shim, 2,75mm
16 10731821 2 Shim, 2,8mm
17 10731825 10 Spring, Cup
18 10731826 2 Ring, Snap
19 10731827 2 Shim, End

8042, 10042, 10054

8990187






SECTION 3 - DRIVE TRAIN
FIGURE 3-19. CLUTCH PACK 3RD GEAR - 2 OF 2 (SN 9909 through 13197)

PH1120

100 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN
FIGURE 3-19. CLUTCH PACK 3RD GEAR - 2 OF 2 (SN 9909 through 13197)

ITEM PART NUMBER QTY DESCRIPTION REV
20 10731828 2 O-Ring, 60 x 3

21 10731829 2 O-Ring, 120 x 3

22 10731830 2 Piston

23 10731916 1 Carrier, Disc

24 10731832 1 Ring, Snap 48

25 10731917 1 Gear, Spur Z=56

26 10731918 1 Cage, Roller

27 10731919 1 Shim, 3,4mm

27 10731920 1 Shim, 1,6mm

28 10731921 2 Ring, Retaining 48 x 1,75
29 1319234 2 Washer, Thrust

30 1319235 1 Bearing, Roller

31 10731928 1 Ring, Retaining 120 x 4
32 10731929 1 Washer, 1,0mm

32 10731930 1 Washer, 1,05mm

32 10731931 1 Washer, 1,1mm

32 10731932 1 Washer, 1,15mm

32 10731933 1 Washer, 1,2mm

32 10731934 1 Washer, 1,25mm

32 10731935 1 Washer, 1,3mm

32 10731936 1 Washer, 1,35mm

32 10731937 1 Washer, 1,4mm

33 10731938 1 Shim, 0,8mm

33 10731839 1 Shim, 0,85mm

33 10731840 1 Shim, 0,9mm

33 10731841 1 Shim, 0,95mm

33 10731842 1 Shim, 1,0mm

33 10731843 1 Shim, 1,05mm

33 10731844 1 Shim, 1,1mm

33 10731845 1 Shim, 1,15mm

33 10731846 1 Shim, 1,2mm

33 10731847 1 Shim, 1,25mm

33 10731848 1 Shim, 1,3mm

34 10731849 1 Ring, Retaining 65 x 2,5
35 10731850 1 Cage, Needle

36 10731851 1 Shim

37 10731852 1 Ring, Retaining 30 x 1,5
38 10731847 3 Disc, Inner Clutch

39 10731848 2 Disc, Inner Clutch

40 10731847 1 Disc, Inner Clutch 2,0mm
40 10731848 1 Disc, Inner Clutch 1,5mm
40 10731849 1 Disc, Inner Clutch 2,5mm
41 10731850 6 Disc, Outer Clutch

42 10731851 1 Disc, Outer Clutch

43 10731847 3 Disc, Inner Clutch

44 10731848 2 Disc, Inner Clutch

45 10731847 1 Disc, Inner Clutch 2,0mm
45 10731848 1 Disc, Inner Clutch 1,5mm
45 10731849 1 Disc, Inner Clutch 2,5mm
46 10731850 6 Disc, Outer Clutch

8990187 8042, 10042, 10054 101



SECTION 3 - DRIVE TRAIN

ITEM

PART NUMBER

QTY

DESCRIPTION

REV

47

10731851

Disc, Outer Clutch

102

8042, 10042, 10054

8990187






SECTION 3 - DRIVE TRAIN
FIGURE 3-20. OUTPUT SHAFT (SN 9909 through 13197)

Torque Limit
25 |b/ft
(34 Nm)

PH1130

104 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN

FIGURE 3-20. OUTPUT SHAFT (SN 9909 through 13197)

ITEM PART NUMBER QTY DESCRIPTION REV
1 10731953 1 Shaft, Output
2 10731954 1 Gear, Output
3 10731955 1 Bearing, Ball
4 10731956 1 Flange, Input
5 10839156 2 O-Ring, 38 x4
6 10731957 2 Washer
7 10731958 2 Washer, Tab
8 10731959 4 HHCS, M8 x 25mm
9 10731960 1 Bearing, Ball
10 10731961 2 Ring, Retaining 100 x 3
11 10731962 1 Shim, 1,0mm
11 10731963 1 Shim, 1,05mm
11 10731964 1 Shim, 1,1mm
11 10731965 1 Shim, 1,15mm
11 10731966 1 Shim, 1,2mm
11 10731967 1 Shim, 1,25mm
11 10731968 1 Shim, 1,3mm
11 10731969 1 Shim, 1,35mm
11 10731970 1 Shim, 1,4mm
11 10731971 1 Shim, 1,45mm
11 10731972 1 Shim, 1,5mm
11 10731973 1 Shim, 1,55mm
11 10731974 1 Shim, 1,6mm
11 10731975 1 Shim, 1,65mm
11 10731976 1 Shim, 1,7mm
12 10731977 2 Seal, Shaft 70 x 100 x 10

8990187

8042, 10042, 10054

105



SECTION 3 - DRIVE TRAIN
FIGURE 3-21. PARKING BRAKE (SN 9909 through 13197)

NOTE: Apply Item 22 to
all item 14. Torque limit
7 Ib/ft (9,5 Nm).

17

19

106 8042, 10042, 10054

8990187



SECTION 3 - DRIVE TRAIN
FIGURE 3-21. PARKING BRAKE (SN 9909 through 13197)

ITEM PART NUMBER QTY DESCRIPTION REV
1 10731981 1 Shoe, Brake (Includes ltems 2 thru 8)
2 10731982 2 Shoe, Brake Without Asbestos
3 10731983 2 Spring, Tension
4 10731984 1 Bolt, Anchor
5 10731985 1 Pin
6 10731986 1 Washer
7 10731987 1 Ring, Retaining 22 x 1,2
8 10731988 1 Cam, Brake
9 10732097 1 Flange, Output
10 10732093 1 Drum, Brake
11 10732094 8 HHCS, M10 x 25mm
12 10732095 8 Washer, 10,5
13 1319237 1 Plate, Cover
14 10731980 4 SHCS, M6 x 10mm
15 10731751 2 Nut, Hex M10
16 10732098 1 Plate, Cover
17 10732099 1 Washer
18 10732099 1 Washer
19 10732101 2 HHCS, M10 x 22mm
20 10731978 1 O-Ring, 17,3x 2,4
21 10731979 1 O-Ring, 25,3x 2,4
22 8526052 AR Threadlocker, High Strength

8990187 8042, 10042, 10054 107



SECTION 3 - DRIVE TRAIN
FIGURE 3-22. POWER TAKE-OFF SHAFT (SN 9909 through 13197)

PH1150

108 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN
FIGURE 3-22. POWER TAKE-OFF SHAFT (SN 9909 through 13197)

ITEM PART NUMBER QTY DESCRIPTION REV
1 10731989 1 Shaft, Central
2 1319238 1 Bush
3 1319218 1 Ring, Piston
4 1319240 1 Bearing, Ball
5 10731992 1 Shim, 1,0mm
5 10731993 1 Shim, 1,05mm
5 10731994 1 Shim, 1,1mm
5 10731995 1 Shim, 1,15mm
5 10731996 1 Shim, 1,2mm
5 10731997 1 Shim, 1,25mm
5 10731998 1 Shim, 1,3mm
5 10731999 1 Shim, 1,35mm
5 10732000 1 Shim, 1,40mm
5 10732001 1 Shim, 1,45mm
5 10732002 1 Shim, 1,5mm
5 10732003 1 Shim, 1,55mm
5 10732004 1 Shim, 1,6mm
5 1319241 1 Shim, 1,65mm
5 1319242 1 Shim, 1,70mm
5 1319243 1 Shim, 1,75mm
5 1319244 1 Shim, 1,80mm
5 1319245 1 Shim, 1,85mm
5 1319246 1 Shim, 1,90mm
5 1319247 1 Shim, 1,95mm
5 1319248 1 Shim, 2,00mm
5 1319249 Ref Shim, 2.05mm (No Longer Available; Use 1 Each Of 10731992 &
10731993)
5 1319250 1 Shim, 2,10mm
5 1319251 1 Shim, 2,15mm
5 1319252 1 Shim, 2,20mm
6 10732005 1 Ring, Retaining 68 x 2,5
7 10731845 2 Ring, Retaining 40 x 1,75
8 1319253 1 O-Ring, 104 x 3
9 1319254 1 Flange, Pump
10 1319255 2 SHCS, M14 x 35mm
8990187 8042, 10042, 10054 109



SECTION 3 - DRIVE TRAIN

110

FIGURE 3-23. GEARSHIFT SYSTEM (SN 9909 through 13197)

we
Qo
LA 1}

S —
éb\(‘\\ﬂ

» O AL
3

e,

Torque Limit
17 Ib/ft
(23 Nm)

PH1160

8042, 10042, 10054

8990187



SECTION 3 - DRIVE TRAIN

FIGURE 3-23. GEARSHIFT SYSTEM (SN 9909 through 13197)

ITEM PART NUMBER QTY DESCRIPTION REV

1 1319256 1 Gasket

2 10732007 1 Plate, Cover

3 1319257 1 Gasket

4 10732009 1 Plate, Duct

5 1319220 11 SHCS, M8 x 35mm

6 10731710 11 Washer, 8,4

7 10732011 1 Gasket

8 10732012 1 Plate, Cover

9 10732013 1 Gasket

10 1319259 16 SHCS, M8 x 65mm

11 10731710 17 Washer, 8,4

12 1319260 1 SHCS, M8 x 85mm

13 10732017 1 Plug, M10 x 1

14 10731709 1 O-Ring, 8 x1,5

15 1319261 1 Plug, M14 x 1,5

16 10837660 1 O-Ring, 11 x 2

17 10732021 1 Spool, Valve

18 10732022 2 Washer, 6,4

19 10732023 1 Spring, Compression

20 10732024 1 Plug, M20 x 1,5

21 10732025 1 O-Ring, 17 x 2
8990187 8042, 10042, 10054 111



SECTION 3 - DRIVE TRAIN
FIGURE 3-24. CONTROL VALVE (SN 9909 through 13197)

Torque Limit
4 Ib/ft
(5,5 Nm)

\
g 44 Torque Limit
2 L L,
(5,5 Nm)

PH1170

112 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN
FIGURE 3-24. CONTROL VALVE (SN 9909 through 13197)

ITEM PART NUMBER QTY DESCRIPTION REV
1 10837728 1 Valve Assembly, Control (Includes Items 2 thru 55)
2 1319262 1 Housing, Valve
3 1319263 1 Sleeve, Screw-In
4 10732018 1 O-Ring, 15x 2
5 10732027 1 Spring, Compression
6 10732028 1 Piston
7 10732029 2 Ring, Shim 10 x 16 x 1
8 10732030 1 Orifice, 0,6mm
8 10732031 1 Orifice, 0,7mm
8 10732032 1 Orifice, 0,8mm
8 10732033 1 Orifice, 0,65mm
8 10732034 1 Orifice, 0,75mm
8 10732035 1 Orifice, 0,85mm
8 10732036 1 Orifice, 0,90mm
8 1319264 1 Orifice, 0,95mm
9 10731709 1 O-Ring, 8 x 1,5
10 10732037 1 O-Ring, 6 x 1,5
11 10732038 1 Piston
12 10732039 1 Spring, Compression
13 10732040 1 Spring, Compression
14 10732041 1 Piston
15 10732042 1 Washer
16 10732043 1 Ring, Shim 15 x 21 x 2
16 10732044 1 Ring, Shim 15 x21 x 1
16 10732045 1 Ring, Shim 15 x 21 x 0,5
17 10732046 1 Piston
18 10732047 1 Spring, Compression
19 10732048 1 Plate, Stop
20 10732049 1 Spring, Compression
21 10732049 1 Spring, Compression
22 10732050 1 Piston
23 10732051 1 Piston
24 1319265 1 Gasket
25 10732053 1 Cover
26 10732054 9 SHCS, M6 x 20mm
27 10732015 9 Washer, M6
28 10732049 1 Spring, Compression
29 10732050 1 Piston
30 10732049 1 Spring, Compression
31 10732055 1 Piston
32 10732049 1 Spring, Compression
33 10732056 1 Piston
34 1319266 1 Valve, Reduction
35 1319267 1 Ring
36 1319268 1 Plate, Fixing
37 10732058 1 Spring, Compression
38 10732060 2 SHCS, M5 x 12mm
39 10732061 10 Ball
40 1319269 5 Valve, Solenoid
41 10732063 5 Plate, Fixing

8990187 8042, 10042, 10054 113



SECTION 3 - DRIVE TRAIN

114

ITEM PART NUMBER QTY DESCRIPTION REV
42 10732064 5 Washer
43 10732060 5 SHCS, M5 x 12mm
44 10732065 1 Harness, Wiring
45 1319270 2 SHCS, M6 x 14mm
46 10732067 1 Plate, Fixing
a7 10732068 1 Cover
48 10732069 1 O-Ring, 159,2 x 5,7
49 10732070 1 Bracket, Clamp
50 10732017 8 Plug, M10 x 1
51 10731709 8 O-Ring, 8 x1,5
52 10732071 2 Ball
53 10732072 2 Spring, Compression
54 10732018 2 O-Ring, 15x 2
55 10732076 2 Plug, M18 x 1,5
8042, 10042, 10054 8990187






SECTION 3 - DRIVE TRAIN
FIGURE 3-25. TRANSMISSION FILTER AND DIPSTICK (SN 9909 through 13197)

Torque Limit
17 Ib/ft
(23 Nm)

PH1180

116 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN

FIGURE 3-25. TRANSMISSION FILTER AND DIPSTICK (SN 9909 through 13197)

ITEM PART NUMBER QTY DESCRIPTION REV
1 10731923 1 Fixture, Holding
2 10731924 1 Cover
3 10731925 2 O-Ring, 98 x 4
4 10731926 1 Filter
5 1319271 2 SHCS, M8 x 60mm
6 1319272 4 HHCS, M8 x 75mm
7 1319273 1 Insert, Valve
8 10732071 1 Ball
9 1319274 1 Spring, Compression
10 10732083 1 Cap, Sealing
11 10732076 5 Plug, M18 x 1,5
12 10732018 5 O-Ring, 15x 2
13 10732078 1 Union, Pipe
14 8035733 1 Tube, Oil Level
15 8035734 1 Dipstick, Oil
16 10731743 1 O-Ring, 30 x 2,5
17 10732081 1 HHCS, M20 x 20mm
18 10732082 1 Washer, M20

8990187 8042, 10042, 10054 117



SECTION 3 - DRIVE TRAIN

FIGURE 3-26. OIL TUBES (SN 9909 through 13197)

PH1210

8990187

8042, 10042, 10054

118



SECTION 3 - DRIVE TRAIN

FIGURE 3-26. OIL TUBES (SN 9909 through 13197)

ITEM PART NUMBER QTY DESCRIPTION REV
1 1319275 8 Sleeve, Screw-In
2 10732085 8 O-Ring, 13 x 2
3 1319276 1 Pipe
4 1319277 1 Pipe
5 1319278 1 Pipe
6 1319279 1 Pipe
7 10732089 1 Tube, Suction
8 10732090 2 Union, Pipe
9 10732091 2 O-Ring, 38 x 2,5
10 10732092 2 Plug, M16 x 1,5
11 10732085 2 O-Ring, 13 x 2

8990187

8042, 10042, 10054

119



SECTION 3 - DRIVE TRAIN
FIGURE 3-27. TRANSMISSION MOUNTING (SN 9909 through 13197)

Torque to
Torque to 48 |b/ft
35 Ib/ft (65 Nm)

k\ A

Torsion Coupler

Torque to
S 32 - 37 Ib/ft
13 (43-50Nm)

Torque to
34 Ib/ft
(46 Nm)
A 15

26 Torque to
302 Ib/ft

R Q -/ < __‘l Al

Tt : L !

QN | P : |

2 = .3

‘ o | 9 | (40? Nm)
2 -

% | >

2:—13 %s;:'%;g)w N\
N\

Torque to
32 - 37 Ib/ft
(43 - 50 Nm)

Torque to
302 Ib/ft
(409 Nm)

PH1240

120 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN

FIGURE 3-27. TRANSMISSION MOUNTING (SN 9909 through 13197)

ITEM PART NUMBER QTY DESCRIPTION REV
1 8841040 1 Transmission, ZF 4 WG100
2 7150192 1 Shaft, Drive (Front Axle)
3 7150182 1 Shaft, Drive (Rear Axle)
4 7150202 1 Shaft, Drive (Engine Input)
5 7138186 1 Front Mount, Transmission
6 7150082 1 Rear Mount, Transmission
7 7054351 4 Washer, Rebound
8 8278007 4 Mount, Isolation
9 8303724 4 HHCS, .75NC x 3.5
10 8310067 4 Nut, Lock .75NC ESNA
11 8310427 8 HHCS, M20 x 40mm Long (8.8)
12 8307047 8 Washer, Lock M20
13 8882009 4 Assembly, U-Bolt
14 7138208 1 Pump Assembly
15 8880218-OM 2 Kit, Strap
16 8310425 4 HHCS, .438 - 20UNF x 1.25 GR8
17 8307006 4 Washer, Lock .438
18 8880219-OM 2 Kit, Fixing 1410
19 8302470 2 Hair Pin
20 8303519 4 HHCS, M12 x 40mm Lg 8.8
21 8307025 4 Washer, Lock M12
22 8307220 4 Washer, Flat M12
23 10136599 1 Clevis
24 10701363 1 Washer, Star
25 10701562 1 Nut, Lock
26 7139688 1 Kit, Park Brake Cylinder
27 10138907 1 Pin, Clevis
28 10715335 1 Pin, Clevis
29 8630016 1 O-Ring

8990187 8042, 10042, 10054 121



SECTION 3 - DRIVE TRAIN
FIGURE 3-28. DRIVE SHAFT - ENGINE TO TRANSMISSION (Prior to SN 9909)

To Engine

Retaining
Ring

@ Torque to 55 - 60 Ib/ft
@ (75 - 81 Nm)
@ 7

PH0452

122 8042, 10042, 10054

8990187



SECTION 3 - DRIVE TRAIN
FIGURE 3-28. DRIVE SHAFT - ENGINE TO TRANSMISSION (Prior to SN 9909)

ITEM PART NUMBER QTY DESCRIPTION REV
1 7096592 1 Drive Shaft - Engine to Transmission (Inludes Items 2 thru 6)
2 8033798 1 Shaft Assembly
3 8033009 1 Cross and Bearing Assembly
4 8033797 1 Sleeve Assembly
5 8033007 1 Fitting, Grease
6 8033796 1 Package, Seal
7 8880218-OM 2 Kit, Strap (Each Kit Includes 1 Strap & 2 Screws)
8 6619261 1 Key, Shaft to Engine

8990187 8042, 10042, 10054 123



SECTION 3 - DRIVE TRAIN
FIGURE 3-29. DRIVE SHAFT - ENGINE TO TRANSMISSION (SN 9909 through 13197)

To Engine

Torque to
48 Ib/ft
(65 Nm)

Torque to
35 Ib/ft
(47 Nm)

PH2040

124 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN

FIGURE 3-29. DRIVE SHAFT - ENGINE TO TRANSMISSION (SN 9909 through 13197)

ITEM PART NUMBER QTY DESCRIPTION REV
1 7150202 1 Drive Shaft - Engine to Transmission (Includes Items 2 thru 13)
2 8035618 1 Tight Joint Assembly (Includes Items 3 thru 7)

3 8034593 1 Shaft Assembly

4 8035620 2 Cross

5 8035621 8 Bearing

6 8035622 8 Snap Ring

7 8033652 1 Flange Yoke

8 8035617 1 Slip Joint Assembly (Includes ltems 4 thru 6 & 9 thru 13)
9 8033003 1 Slip Yoke

10 8033004 1 Fitting, Grease

11 8035623 1 Cap, Dust

12 8035624 1 Seal

13 8035625 1 Washer

14 8880219-OM 2 Kit, Strap (Each Kit Includes 1 Strap & 2 Screws)
15 8310425 4 HHCS, 7/16-20UNF x 1.25 Gr.8

16 8307006 4 Washer, Lock 7/16

8990187 8042, 10042, 10054 125



SECTION 3 - DRIVE TRAIN

126

Torque to
55-60Ib/ft
(75-81 Nm)

8042, 10042, 10054

FIGURE 3-30. DRIVE SHAFT - FRONT AND REAR (Prior to SN 9909)

\ Cap

Retaining
Ring
S Felt Seal

10

Torque to
32-37Ib/ft
(43-50 Nm)

PHO0421

8990187



SECTION 3 - DRIVE TRAIN
FIGURE 3-30. DRIVE SHAFT - FRONT AND REAR (Prior to SN 9909)

ITEM PART NUMBER QTY DESCRIPTION REV
1 7096632 1 Drive Shaft - Front Axle (Includes Iltems 3 thru 7)
2 7099832 1 Drive Shaft - Rear Axle (Includes ltems 4 thru 8)
Ref NOTE: Quantities Listed Below Are For One Drive Shaft Assembly
3 8033097 1 Shaft Assembly - Front Axle
4 8033009 2 Cross and Bearing Assembly
5 8033006 1 Sleeve Assembly
6 8033007 1 Fitting, Grease
7 8033008 1 Seal Package
8 8033098 1 Shaft Assembly - Rear Axle
9 8880218-OM 2 KIT, STRAP, DANA,1480
10 8882009 2 U-Bolt Assembly

8990187 8042, 10042, 10054 127



SECTION 3 - DRIVE TRAIN
FIGURE 3-31. DRIVE SHAFT - FRONT AND REAR (SN 9909 through 13197)

128 8042, 10042, 10054 8990187



SECTION 3 - DRIVE TRAIN

FIGURE 3-31. DRIVE SHAFT - FRONT AND REAR (SN 9909 through 13197)

ITEM PART NUMBER QTY DESCRIPTION REV
1 7150192 1 Drive Shaft - Front (Includes Items 3 & 4)
2 7150182 1 Drive Shaft - Rear (Includes Items 3 & 4)
3 8035773 2 Cross and Bearing Kit
4 N.S.S. 2 Cross and Bearing Kit, (no longer available, order complete drive
shaft)

8990187 8042, 10042, 10054 129



SECTION 3 - DRIVE TRAIN
FIGURE 3-32. DIFFERENTIAL CARRIER ASSEMBLY

130

“tem 8 Includes These Parte -
“ftem 24 Includes These Pam/,/'

ITEM 14 SPACER,
PINION BEARING CHART
PART NO. THOKNESS
806408 S13S
8034907 s185
8084508 5195
8004508 525
84510 5245
8004511 S2sS
834512 285
8034513 s
884514 s8¢
8004515 285
8084518 5305
8084517 1S
8084518 8325
8034519 8335
8004520 .S345
8084521 35S
8sm4as2 S
8084523 39S
8004524 405
8004525 5435
8004528 S48¢

PF0760

8042, 10042, 10054

PHO0261

8990187



SECTION 3 - DRIVE TRAIN
FIGURE 3-32. DIFFERENTIAL CARRIER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1 NLA 1 Differential Carrier Assembly (Includes ltems 2 thru 34)
2 8033967 2 Ring, Adjusting
3 8033968 2 Cup, Roller Bearing
4 8033969 2 Lock, Bearing Adjusting Ring
5 8033970 2 Pin, Cotter
6 10724869 14 Rivet (Solid)

7 NLA 1 Gear and Pinion Assembly (Matched Set)
8 8033973 1 Carrier Assembly (Includes Items 9 thru 11)
9 N.S.S. 1 Carrier
10 N.S.S. 2 Cap, Differential Bearing
11 8033974 4 Bolt, Hex
12 8033975 1 Bearing Assembly
13 8033810 1 Nut, Pinion (See Kits)
14 See Chart 1 Spacer, Pinion Bearing
15 8033976 AR Shim, .010in
15 8033977 AR Shim, .030in
15 8033978 AR Shim, .005in
16 8033979 6 Bolt, Hex
17 8033806 1 Seal, Oil (See Kits)
18 8033980 1 Washer
19 8033981 1 End Yoke Assembly (Includes Item 20)
20 10836774 1 Slinger, Dust
21 8033983 1 Cap Assembly, Bearing Retainer (Includes Item 22)
22 8033984 2 Cup, Roller Bearing
23 8033985 2 Cone, Roller Bearing
24 8033986 1 Differential Case Assembly (Includes ltems 25 thru 34)
25 8033987 1 Flange Half, Differential Case
26 8033988 1 Cap Half, Differential Case
27 8033989 8 Bolt
28 8033990 2 Washer, Thrust (Differential Gear)
29 8033991 4 Washer, Thrust (Differential Pinion)
30 NLA 1 Shaft, Differential Cross
31 1072483